SunLhitar

PARTS BOOK
SC 8200 Series

Direct Drive,
Feed-off-the—Arm
Double Chain Stitch Machine

PME-120511

SunStar CO., LTD.




Information

A. Parts Book T
Structure of Part Book

@ ®

tm, Bed & Machine Body Mechanis
el =3 2FE oA

i Cover
PR
e e

[arision
[wei@ 2% 92i=] e
[uzim 2w 9=
FOEET]

[arim 2% 9= w=
[usis 2% 0 s mmEs

[@in rhe oea

o el el felelele b el e belele e e e b e e e et e e e b e e e B e e e e e

o e
. o T

®:# g 1% 2= | ONote: BRIAEY E7| % ol

Unique code by mechanism i Refers to notice and memo
@A 8 D7 "3 | OFS Y.otEel I{ =Y

Unique name by mechanism i Name of Part:Unique name of parts
@ A= | ®OQty (otEe| Y

Explode view i The number of parts
@Ref No:TIEE TIF AlH HE i ©Assenbly no.:=(#) mES|l ME HE

, . L . : Unique identification number by set part
Unique identification number by part | a / P

®Parts No.: 17 MEZ ZE i
Unique Product code

+ e © = e}
Category Res remarks
H It
T &
0ld part 01-030C-1230
AS-000000-00 —jlé(?ﬁﬁ) e
et parts
& TE 000000~ J1=s mte
New Part GP-000000-00 Instrumental parts
_
EP-000000-00 HI|H oE
Electrical parts




Warning

1. 2o £3 JE= ME 21 A AFY & B Ae EFo] AL 5 31
13 ZEd dig FE Ao = FEo2g 710 /ey,

2. B HAE Parts BookC 2 AZEHYOBZ wFdE AR E7Ut).

3. AbA il glo] Atge] WA E = JdsUHT

1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.

Note

- A 2EF AFY BES obd JIHYFAR HESHAl] AT & AU
http://www.sunstarcs.com
- 7 E YA = H2E

5=)
[N
A
rlo
r o
)
g
fru
4
S
i)
2
%0,
o
a
r 4
)
Ll
ik
k1
%2,
ui
(4
z
e
Py

177 ol ghict,

+ You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.
- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
- This parts book is classified by the mechanism, therefore you can find part easily.




SC 8200J/01-

1

Sunstar Chain Stitch

JiJean
L:Light Materials

Code Motor

01 |[Direct Motor

02 |Clutch Motor

Code

Puller Type (Option)

BP

Belt Type Puller

SRP

Small Roller Type Puller (Light materials)

LRP

Large Roller Type Puller




CONTENTS

=

-

TomEaY00wm>

[—
_

OZE-D R

At

Machine Body Mechanism

e e 6
Upper Shaft Mechanism
MME mo e 10
ALE EHA
Needle Bar Mechanism
T T PP PP PP PRI 12
Hi=Cf ZHA
Presser Bar Mechanism
C =y o @+ vecrennttiinttiintttinatctnattinntttnstotentttnntttintttinttttnatttnatstnststnnttsnnes 14
Presser Foot Mechanism (Exclusive Parts for Clutch Motor) 16
CmoomA (Sax B M) @
Pulley Mechanism
map pi T 18
Pul ley Mechanism (Exclusive Parts for Clutch Motor) 20
Zo| A (2elx 2E ML) @ crcrcrcrcrtactctctctcscscscsesesesesesesesesesnsene
Feed Mechanism
IO[C pio I 29
Lower Shaft Mechanism
e - P T 24
StE oHA
Looper Mechanism
ol @reesesestsesesesiiisisiseseiesiseseseieiestsesesesesistsestsesessssssstsnsnsnsnsnsnanonananes 26
=H 2
Thread Guide & Thread Adjusting Mechanism
Moty @ AZE M @ 28
Thread Guide & Thread Adjusting Mechanism (Exclusive Parts for Clutch Motor) @ vreeennerenneenns 34
Aokl 2 Alxd oA (2R 2H ME)
Puller Mechanism (Belt Puller) - Option 40
Zo o (ME Baf) o M apop® I e
Tablle Mechanism
T P T LT P LTI TCRITLRE 48
HolZ A
Table Mechanism (Exclusive Parts for Clutch Motor) o ' eeeeeeeeans 50
HolE &A (23X 25 ™E)
Accessor ies Mechanism
.- --------------------------------------------------------------------------------------- 52
oM M2| A
Air Control Mechanism
@+ cecetetetetetiteiectcttactcetactcsctttetetetetetetetttetscsesescscscstacscsctstssnans
=2 A 54
Large Roller Puller Mechanism (LRP) - QEtion 56
e 22 22 24 (LRP) - MEHALQF
Smal | Roller Puller Mechanism (SRP) <Q0Btion .. ....cereeremiisrensensenssnsansens 80
28 E2 2 A (SRP) - MEHAFQF
I ndex
....................................................................................................... 64

o|ld| A
[iLies Jeid



£
2
c
®
£
o
Q
=
>
)
o
Qo
)
£
=
o
®
=

g

K0

53,54,58,59




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period

A-1 CAB-AB005804 Bed H = 1 1 1 1 Oct.05.11
CAB-AB005803 Bed H| = 1 1 1 1 Sep.14.11
CAB-AB005802 Bed H = 1 1 1 1 Jan.19.11
GP-016130-12 Bed H= 1 1 1 1 Jun.03.10
GP-016130-10 Bed H = 1 1 1 1 Jan.06.10
GP-016130-09 Bed H| = 1 1 1 1 Apr.10.09

A-2 GP-016131-12 Arm 2f 1 1 Aug.09.10
GP-016131-11 Arm et 1 1 Jul.27.10
GP-016131-09 Arm et 1 1 Sep.30.08
GP-016131-04 Arm oF 1 1

A-5 GP-016552-01 Front Cover HMHEHAH 1 1 1 1

A-6 GP-019895-01 Hinge A(L) SIX|A(Z} 1 1 1 1

A-7 GP-019896-01 Hinge A(R) SIX|A(SR) 1 1 1 1

A-8 GP-016388-00 Thread Take Up Cover AR 7| HH 1 1 1 1

A-9 GP-016361-00 Face Plate Gasket o 7tA3d 1 1 1 1

A-10 GP-016362-01 Front Lid o &Y 1 1 1 1

A-11 CMB-LA016401 Bed Top Cover H = A7 1 1 1 1 Jan.13.12

A-12 GP-020547-00 Pulley Support Link Plate Z2 XX AZ T 1 1 1 1

A-13 GP-020551-00 Face Plate oz 1 1 1 1

A-14 GP-020594-00 Face Plate Packing HEt 2y 1 1 1 1

A-15 GP-027305-01 Upper Thread Guide B SIAlehlCHB 1 1

A-16 GP-020706-00 Bed Top Cover Gasket H E SAFHH TtAZ 1 1 1 1

A-17 GP-020710-00 Bed Cushion Rubber HEFMDIZ 2 2 2 2

A-18 GP-021240-00 Bed Oil Window H EF& 1 1 1 1

A-19 GP-021241-00 Bed Oil Window Cap H| =7 & 0HH 1 1 1 1

A-20 01-054R-300G Cutter Driving Arm Shaft Rubber Cap|#HE #+&¢& & 15 ol 1 1 1 1

A-21 RI-000020-00 O-Ring EA LA 23 1 1 1 1

A-22 SC-000532-00 Oil Cover Screw H =R 22 20|LtAL 1 1 1 1

A-23 01-008R-3400 Rubber Cap 3N ELiAL 20 D8 1 1 1 1

A-28 02023ET-A001 Magnet AE FHH X4 3 3 3 3

A-29 SC-0157-1230 Hinge A Screw(9/64”n=40) SIXIA(EL, )E LA 2 2 2 2

A-30 SC-0307-1230 Screw(3/16”n=32) AR 7| FHB ELIA 1 1 1 1

A-31 SC-0543-2302 Screw(11/64”n=40) QTN ELEAL 2 2 2 2

A-32 SC-0528-1230 Screw(9/64”n=40) H E SIF{H E LA} 9 9 9 9

A-33 DSC-BB000400 Screw(11/64”n=40) A AT ELIAKRI-ZF, ot -<) 2 2 2 2

A-34 SC-0498-3710 Screw(11/64”n=40) M E LA} 2 2 2 2

A-35 GP-039375-00 Screw(9/64"n=40) SIA oHHCHA ELIA} 1 1 1 1

A-36 GP-019899-02 Hinge B 51X1B 2 2 2 2 Aug.30.09

A-39 SC-0529-1230 Hinge B Screw SIX| BEILIAL 2 2 2 2

A-40 GP-023626-00 Rubber Packing HERE D20Y 1 1 1 1

A-41 10-014C-2077 Pin H(@5%L14) 1 1 1 1

A-42 GP-023125-03 Reinforcement Plate(L) HZE20|E(F} 1 1 1 1 Apr.13.12

A-43 GP-023126-03 Reinforcement Plate(R) 2LE0|E(?) 1 1 1 1 | Apr.13.12

A-44 SC-0215-1230 Screw(9/64”n=40, L.=13) H = 17 E LA} 2 2 1 1

A-45 GP-027306-01 Needle Cooler Hs 28 1 1

A-46 SC-000084-00 Screw(11/64”n=40) HFAH11/647n=40) 1 1 1 1

A-47 WS-000023-00 Washer kM 1 1 1 1

A-48 SN-0101-1600 Nut HE 1 1 1 1

A-49 GP-031728-00 Needle Plate Guide ZE Jol= 1 1

A-50 SC-000743-03 Screw(9/64”n=40) Zl I 710l = D HLIAL 1 1

A-53 GP-033489-02 Model Mark Ddiol3(clolAME, £8) 1 Dec.16.09

A-54 GP-033490-03 Model Mark ZHol3 (2%, F8) 1 Dec.16.09
GP-033490-02 Model Mark ZHol3 (2%, F8) 1 Nov.17.08

A-56 04-104R-1230 Rubber Cap HHSCH A4 opl 2 2 2

A-57 AS-007539-00 Arm Bed oHH| E (=) 1 1

A-58 GP-036834-02 Model Mark Zalol3(Fe%|, 9HE) 1 Dec.16.09
GP-036834-01 Model Mark DZHlol3(Z2%|, 9HE) 1 Nov.17.08




£
2
c
®
£
o
Q
=
>
)
o
Qo
)
£
=
o
®
=

g

K0

53,54,58,59




Ref. No. Parts No. Name of Parts C Y App'lled

J-02(L-01 Period

A-59 GP-033929-02 Model Mark ool ) Dec.16.09

GP-033929-01 Model Mark L=l ) Nov.17.08
A-60 GP-020635-00 Upper Thread Guide A Sl 1 1
A-61 GP-017270-00 otF 1 1 1 1
A-62 01-035P-7400 L=l 2 2 2 2
A-63 SC-0528-1230 2UE 4 4 4 4
A-64 44-116M-7900 HHso) 1 1 1 1




Upper Shaft Mechanism

o5 2

i
]




Q'ty Applied

Ref. No. Parts No. Note Name of Parts = o :
J-01[J-02(L-01|L-02| Period

B-1 GP-016469-05 Upper Shaft a5 1 1 1 1 Mar.25.09
GP-016469-04 Upper Shaft s 1 1 1 1 May.26.09
GP-016469-03 Upper Shaft Ch 1 1 1 1 Dec.01.08
GP-016469-02 Upper Shaft AbE 1 1 1 1

B-2 GP-019876-00 Upper Shaft Screw ALE LEAL 1 1 1 1

B-3 CL-000235-00 Upper Shaft Collar AR Ft2} 1 1 1 1

B-4 GP-020711-00 Bearing Spacer Hjof 2 AH O|A 1 1 1 1

B-5 02-016A-120D Bearing(6302ZZ-NR) A5 1013 (6302ZZ NR) 1 1 1 1

B-6 BR-000150-00 Bearing(6302V) | 0 & (6302V) 2 2 2 2

B-7 SC-0317-2700 Screw(15/64"n=28) AS FLEh LEAL 2 2 2 2

B-8 14019SR-4013 Retaining & HEY(@427HE) 1 1 1 1

B-9 RI-000020-00 O-Ring(@7) HAELIA 2 (@7) 1 1 1 1




Needle Bar Mechanism
=CH A

H}

O




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period
C-1 CUS-DA002301 Link Cam EEkL 1 1 Aug.12.11
Cc-3 GP-019871-01 Needle Bar Connecting Rod Hisf GZRE 1 1 1 1
C-4 GP-019872-00 Needle Bar Guide Slide Block HHsOf ol £2lolE E8 1 1 1 1
C-5 GP-019873-00 Needle Bar Crank Rod Pin Washer |HHsCf 62 R EH 9t 1 1 1 1
C-6 GP-019875-00 Needle Bar Holder HHsCHEol 1 1 1 1
C-7 GP-019877-00 Needle Bar Holder Guide HhsCHEol okl 1 1 1 1
C-8 DPN-ADO008901 Needle Bar Connecting Rod Pin Hisof (Z2= H 1 1 1 1 Aug.12.11
C-9 GP-016367-00 Needle Bar Hh=CH 1 1 1 1
C-10 GP-016368-00 Needle Bar Bush(U) HhsO R4 (&) 1 1 1 1
C-11 GP-016369-01 Needle Bar Bush(L) st A (5 1 1 1 1
C-12 CTT-BJ004801 Needle Plate-1/8" Eo-1/8" 1 1 Feb.07.11
Cc-13 GP-020362-02 Needle Bar Holder HHsCHEoO| 1 1 Jan.26.11
C-14 SC-A308-4517 Screw(1/4”n=40, L.=6) 23 E LA} 7 7 5 5
C-15 SC-A550-4517 Screw(1/4”n=40, L.=4.5) 42 REf ELIAL 2 2
C-16 SC-0528-1230 Screw(9/64”n=40) Hh=cf ol ol ELIAL 2 2 2 2
C-17 SC-0502-2302 Screw(9/64"n=40) Ht=C &ol ELEAL 1 1 1 1
C-18 01022BR-T121 Needle Bearing Ht=3 8 34013 KT8128 (IKO) 1 1 1 1
C-19 01-007R-8130 Rubber Cap I Sopy 1 1 1 1
C-20 SC-000568-00 Screw(11/64”n=40) E 2 E LA} 2 2 3 3
c-21 SC-0513-5050 Screw(1/8"n=40) Hhs ELHAL 3 3 3 3
Cc-22 GP-021658-01 Front Cover Rubber HH AH D7 1 1 1 1
Cc-23 44-017C-1230 Qil Return Pipe Holder st mlo| = Zo| 1 1 1 1
C-24 445007S-306H Oil Return Felt 2ty dE 1 1 1 1
C-25 GP-026866-00 Felt s Rd(d) EE 1 1 1 1
C-26 GP-031638-01 Screw HH=CH &Ool D™LEALL 1 1 1 1
c-27 GP-032156-00 Link Cam EEk 1 1
C-28 GP-029821-083 Needle Plate E ot 1 1 Feb.07.11
C-29 GP-029820-01 Needle Bar Holder Hhs ol 1 1 Jan.26.11
C-30 GP-027227-02 Needle Plate—EH ZE-EH 1 1 Feb.07.11




£
i)
c
®
£
3}
Q
=
Lo
©
Qo
1o
Q
2
n
@
| .
a

60-6 go-

-10 60-3 J

60

7
-
-




Ref. No. Parts No. Note Name of Parts = al App'lled
J-02|L-01 Period
D-7 GP-044348-00 Presser Bar +=d 1 Jun.04.09
GP-028984-00 Presser Bar +E 1
D-8 DBS-DB007302 Presser Bar Bush(U) TEH *4 1 Mar.07.12
D-9 DBS-DA023300 Presser Bar Bush(L) FEd RAGH 1 May.11.12
D-10 GP-016380-02 Knee Lifting Lever fe22ey 1 1 Dec.15.08
GP-016380-01 Knee Lifting Lever FESEAH 1 1
D-11 GP-016383-00 Presser Bar Bracket FEOH 223t 1 1
D-12 GP-016384-00 Knuckle for Lifting Cylinder FEH 28 HE 1 1
D-13 GP-020204-00 Knee Lift Lever Spring feed g A= 1 1 1 1
D-14 GP-020210-02 Presser Bar Lifter +EM 21=H 1 1 1 1
D-15 GP-020218-00 Press Bar Clamp FE Y= 1 1 1 1
D-16 SC-000612-00 Presser Bar Lever Stud SO 2l ShpAt 2 2 2 2
D-17 SC-000614-00 Knee Lift Lever Stud FES2E CHFAL 1 1 1 1
D-18 AS-006944-00 Presser Foot Ass'y B 1
D-19 GP-026489-01 Presser Foot (Upper) e 2k 1
D-20 GP-027226-00 Presser Foot (Lower)A L 2 a8k 1
D-21 GP-020365-00 Presser Foot (Lower)B &k 1
D-22 GP-020366-00 Finger Guard OHM 2k 1
D-23 GP-020367-00 Presser Foot Spring CReATY 1
D-24 PN-000325-00 Presser Foot Pin 2 2
D-25 SC-000619-00 Presser Spring Screw LR AT LA} 1
D-26 GP-016382-02 Cylinder Bracket Azl =221 1 1
D-28 SN-0115-7400 Nut(3/16”n=32) HE 1
D-29 SC-0179-3710 Screw(11/64”n=40) SEO 2213 2 2
D-30 06060MC-4517 Screw(M6XL6) SEO E¥z= 1 1 1
D-31 SC-0317-2700 Screw(15/64"n=28) R ELEA 1 1 1
D-32 SC-0548-7400 Screw(3/16”n=28) - 24H(EHB E LA 1 1 1
D-33 SC-A320-4222 Screw(1/8”n=40) M ELEAL 1 1 1
D-34 14002SC-7113 Screw(M6xL10) AlEIH 2231 ELEAL 2 2
D-37 AS-005733-04 Air Cylinder AlZIH 1 1
D-38 49A014S-811H Elbow Union AR FLA 1 1
D-39 05A052S5-811H Air Tube of| o 7 = (@6) 2 2
D-46 SC-000047-00 Screw(M5xL45) A ELEA 4
D-49 04-104R-1230 Rubber Cover I Sopy 1 1
D-50 GP-029111-00 Cushion =& & 1 1
D-51 AS-006962-00 Cylinder A2 1
D-52 SC-000755-00 Screw(M5%L35) nEsis 4 4
D-53 CA-003083-04 Sensor MM 1 1 Feb.27.12
D-54 03010MC-4135 Screw(M3) ZEHMAM DY LA M3) 1 1
D-55 06060MC-4517 Screw(M6) O LEAHMB) 1
D-56 GP-030092-01 Presser Adjust Screw QU ZELIAL 1
D-57 GP-016357-01 Presser Bar +E
D-58 GP-016359-00 Presser Bar Bush(U) FEH (&Y 1
D-59 GP-029822-00 Presser Spring e xEd Az 1
D-60 AS-006766-03 Presser Foot Ass’y LR HH(x) 1Set Aug.11.11
AS-006766-02 Presser Foot Ass'y L REH(x) 1Set Aug.06.09
D-60-1 | GP-030063-00 Presser Foot(U) R 1
D-60-2 GP-030067-00 Finger Guard OFX h 1
D-60-3 GP-030064-00 Presser Foot(L) A 225 A 1
D-60-4 | GP-030065-00 Presser Foot(L) B 285 B 1
D-60-5 | GP-030072-00 Presser Foot Pin cEe 1
D-60-6 | GP-030066-00 Presser Foot(L) C L2a(sh C 1
D-60-7 SC-A320-4222 Screw RN E LEAL 1
D-60-8 GP-030069-01 Presser Spring LR AT 1 Aug.06.09
D-60-9 SC-000619-00 Screw LR AT ELEAL 4
D-60-10 | GP-030071-00 Presser Foot Stud e R U CHLPAL 1
D-61 GP-046846-00 Cylinder Bracket (Racing Puller) Azl =221 1 Aug.07.09
D-62 DBS-DA046000 Presser Bar Bush(L) FEU RA(GH 1 May.11.12




Presser Bar Mechanism (Exclusive Parts for Clutch Motor)




Ref. No. Parts No. Note Name of Parts = o Sl Appvhed
J-02|L-02 | Period
D1-1 GP-044349-00 Presser Bar T 1 1 Jun.04.09
GP-016357-01 Presser Bar +E 1 1
D1-3 DBS-DA023300 Presser Bar Bush(L) FEH K4(sh) 1 May.11.12
D1-4 GP-020225-01 Knee Lifting Lever 2528 Ay 1 1
D1-5 GP-020204-00 Knee Lift Lever Spring Feeg gy A= 1 1
D1-6 GP-020210-02 Presser Bar Lifter FE 21ZH 1 1
D1-7 GP-020218-00 Press Bar Clamp +EN Y= 1 1
D1-8 SC-000612-00 Presser Bar Lever Stud Tl EHfAt 2 2
D1-9 SC-000614-00 Knee Lift Lever Stud FE=ga chbAl 1 1
D1-10 AS-015294-00 Presser Foot Ass'y — 1/8” L2uk(=xE) /1/8” 1 Jun.04.09
AS-006944-00 Presser Foot Ass'y LRH(x) 1
D1-11 GP-026489-01 Presser Foot (Upper) e () 1
D1-12 GP-027226-00 Presser Foot (Lower)A L 28HEHA 1
D1-13 GP-020365-00 Presser Foot (Lower)B = FdH(shHB 1
D1-14 GP-020366-00 Finger Guard b T 1
D1-15 GP-020367-00 Presser Foot Spring EeATY 1
D1-16 PN-000325-00 Presser Foot Pin g 2
D1-17 SC-000619-00 Presser Spring Screw LERE AT FLAL 1
D1-18 SN-0115-7400 Nut(3/16”n=32) HE 1
D1-19 06060MC-4517 Screw(M6XL6) SEO ¥ = ELiAL 1 1
D1-20 SC-0317-2700 Screw(15/64"n=28) L Eak ELEA 1
D1-21 SC-0548-7400 Screw(3/16”n=28) = 22 (SHBE LEA 1
D1-22 SC-A320-4222 Screw(1/8”n=40) OHM EH E| LA} 1
D1-23 04-104R-1230 Rubber Cover ol 1 1
D1-29 06060MC-4517 Screw(M6) DFLEAHMS) 1 1
D1-30 GP-020006-01 Plate Spring Nut I AZE HE 1 1
D1-31 GP-020007-02 Guide Washer J10|E 21N 1 1
D1-32 GP-020008-03 Inclimed Guide Tube Ass’y(L) g Az (8h) 1 1
D1-33 GP-020009-02 Inclimed Guide Tube Ass’y(U) ofa{m AT El (A 1 1
D1-34 GP-020004-01 Presser Plate Screw QI EH LEA} 1 1
D1-35 GP-020005-01 Presser Plate Screw =& o 1 1
D1-36 GP-016359-00 Presser Bar Bush(U) FEH 24 (&) 1 1
D1-37 17-014A-7900 Ball 47(26, 35) 1 1
D1-38 GP-030092-01 Presser Adjust Screw Qe EHLIAL 1
D1-39 GP-029822-00 Presser Spring e =d AT 1
D1-40 AS-006766-02 Presser Foot Ass’y L ES) 1set | Aug.06.09
D1-40-1 GP-030063-00 Presser Foot(U) L Ra(A 1
D1-40-2 GP-030067-00 Finger Guard R It 1
D1-40-3| GP-030064-00 Presser Foot(L) A LRYEH A 1 1
D1-40-4 | GP-030065-00 Presser Foot(L) B =F(5h) B 1
D1-40-5| GP-030072-00 Presser Foot Pin g 1
D1-40-6 GP-030066-00 Presser Foot(L) C 24KsEh C 1
D1-40-7 SC-A320-4222 Screw OHM EH E LA} 1
D1-40-8 GP-030069-01 Presser Spring LRub AT 1 Aug.06.09
D1-40-9 SC-000619-00 Screw U ATE EHUAL 1
D1-40-10| GP-030071-00 Presser Foot Stud 22 EHLPAL 4
D1-41 SN-0100-3400 Nut =LA HE 1
D1-42 DBS-DA046000 Presser Bar Bush(L) FEH (3 1 Mat.11.12




Pulley Mechanism




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period

E-1 AS-005141-01 Idler Base Ass'y ofo|E2] Ho|A(x) 1 1 1 1 Mar.16.10

E-3 GP-016432-03 Direct-Hand Pulley CO|AMEZ HEE2| 1

E-4 GP-016461-06 Timing Pulley Cover Efo|Y Z2| HH 1 1 1 1 Jan.12.11
GP-016461-05 Timing Pulley Cover Eto|d Z2| HH 1 1 1 1 Dec.01.08

E-5 GP-016462-00 Motor Bracket ZE 22 1 1

E-6 GP-016463-01 Sensor Base M A Hj o] A 1 1

E-7 GP-016464-00 Timing Pulley Cover Eto|) Z2| FH & 1 1 1 1

E-8 GP-016471-04 Lower Shaft Timing Pulley ot Elo|Y E2| 1 1 1 1 Aug.05.11

E-9 DPL-BD002701 Top Shaft Timing Pulley A% Elo|9 E2| 1 1 1 1 Aug.05.11

E-10 GP-019865-01 Idler Shaft ofo| S & 1 1 1 1

E-11 GP-000835-03 Sync. Sensor Slit M ZEX| 2 1 1

E-12 GP-019866-00 Idler Base ofo| 24 H|o|A 1 1 1 1

E-13 SC-000711-01 Screw(M6) MM ZEX| 2 E LA 2 2

E-16 17039SC-4113 Screw(M6XL17) ELEAL 8 8 8 8

E-17 26018SC-7113 Screw(M6xL30) DE 227l LiA} 4 4

E-18 SC-0525-5300 Screw(11/64”n=40) MAM B2l E LA 2 2

E-19 415023S-306H Screw(11/64”n=40) Efo|Y Z2| He{E ELIA} 2 2 2 2

E-20 SC-0317-2700 Screw(15/64"n=28) 5t Eto|d Za2| ELIAK15/64"n=28) 2 2 2 2

E-22 SC-0317-2700 Screw(15/64"n=28) A= Efo|Y E2| ELIAK15/64"n=28) 3 3 3 3

E-23 01-067A-120H Bearing(6201VV) oto| £ H| o1& (6201VV) 1 1 1 1

E-24 01-066A—-120H C-Ring(@32) oto|E2f +HE HEZRTW32 1 1 1 1

E-25 GP-030166—-00 Idler ofo| &2 1 1 1 1

E-26 09-034W-7400 Washer SHHE otA 1 1 1 1

E-27 SC-0140-5607 Screw L/ Aot W I LEAL 1 1 1 1

E-28 SC-0197-7600 Screw(M6xL10) o & ELEAHMEXL10) 2 2 2 2

E-29 03026SW-9115 Spring Washer A T2 (@6) 2 2 2 2

E-31 GP-020625-00 Cover FEDE{F{H 1 1

E-32 STAM-600-004 Motor(550W) 2E 1 1 May.12.09
SFAM-550-001 Motor(550W) 2E 1 1

E-33 02-020S-120D Screw(M5) ZE| ELIAL 4 4

E-34 07-011W-1230 Spring Washer(@5) AT QLM 4 4

E-35 10-020W-2700 Washer(@5) R 4 4

E-36 GP-001499-00 Coupling 2E HEY 1 1

E-37 08037SC-120D Coupling Screw(M6) HEY ELIAL 4 4

E-38 GP-023679-03 Upper Shaft Support Plate AF XX E 1 1 1 1 Nov.17.11
GP-023679-02 Upper Shaft Support Plate AbE XXz 1 1 1 1 Nov.16.10

E-39 BR-000150-00 Bearing(6302ZZ-NR) AE E 4o 1 1 1 1

E-40 SC-A174-4122 Screw(11/64”n=40) A F XX T E LA 4 4 4 4

E-41 GP-023842-01 Hand Pulley Fixed Plate HE Z2| nyE 1 1 1 1 Mar.16.10

E-42 SC-0129-7400 Screw(1/4”n=40) HE Z2| DM E ELIAL 2 2 2 2

E-43 02-023R-120D O-Ring(@16) e Z2| I¥m 28 1 1 1 1

E-44 GP-016433-00 Oil Gauge Window AN O|X| FE 1 1 1 1

E-45 GP-026656-00 O-Ring(@24) & 28 1 1 1 1

E-46 GP-016434-01 Cover HE E2| HH 1 1 1 1 Jan.31.11

E-47 07016SC-7113 Screw(9/64"n=40) SHEZa2| ELIAL 4 4 4 4

E-48 SC-000532-00 Oil Screw 2 FRT LIA} 1 1 1 1

E-49 R1-000020-00 O-Ring(@7) 23 1 1 1 1

E-50 BE-000088-00 Belt HWE 1 1 1 1

E-51 SC-0528-1230 Screw(9/64”n=40) 5 1 Hue| E LA} 3 3

E-52 GP-028311-00 Timing Pulley Cover Gasket Eto| Z2| F{H JtAT 1 1 1 1

E-53 46-002A-2300 Sensor HE MM, AHoIE(x) 1 1

E-54 GP-033922-01 Hand Pulley HEZZ| 1 Mar.16.10

E-55 SC-001094-00 Screw(M6xL5) ZILEAL 2 2

E-56 GP-032896-00 Rubber Cap 20py 1 1 1

E-57 GP-002111-00 Roller i =80 18 E2{(04x25) 2 2

E-58 GP-032856-00 Sensor Bracket MM 22 1 1




Pulley Mechanism




_ Q't Applied
Ref. No. Parts No. Note Name of Parts = = 4 pp.
J-01[J-02[L-01|L-02| Period
E-59 01-009R-2350 Cable Holder 7ol g Zo| 1 : 1
E-60 SC-0543-2302 Screw LA 1 1




Pulley Mechanism (Exclusive Parts for Clutch Motor)

>0 ®33




Ref. No. Parts No. Note Name of Parts = 5 oy App.hed
J-02|L-02| Period
E1-1 AS-005141-01 Idler Base Ass'y oto| £ H| 0| A(X) 1Set | 1Set
E1-3 GP-019856-03 Clutch—Hand Pulley 28 HE=EE2| 1 Mar.16.10
E1-4 GP-016461-06 Timing Pulley Cover Eto|Y Z2| HH 1 1 Jan.12.11
GP-016461-05 Timing Pulley Cover Eto|d Z2| HH 1 1 Dec.01.08
E1-7 GP-016464-00 Timing Pulley Cover Eto|Y Ee| 7 1 1
E1-8 GP-016471-04 Lower Shaft Timing Pulley st& Etold Z2| 1 1 Aug.05.11
E1-9 DPL-BD002701 Top Shaft Timing Pulley &= Eto|Y Ez| 1 1 Aug.05.11
E1-10 GP-019865-01 Idler Shaft ofo| S & 1 1
E1-11 GP-019866-00 Idler Base oto| 24 H|o|A 1 1
E1-14 17039SC-4113 Screw(M6X117) ZE AL 8 8
E1-16 SC-0317-2700 Screw(15/64”n=28) SFEElO|Y ZE2|E LEAH15/64"n=28) 2 2
E1-18 SC-0317-2700 Screw(15/64"n=28) A S Elo|Y Z2|ELEAH15/64"n=28) 2 2
E1-19 01-067A-120H Bearing(6201VV) oto| E2{H| o{ & (6201VV) 1 1
E1-20 01-066A-120H C-Ring(@32) oto|E2{1HE HEZYRTW32 1 1
E1-21 GP-030166-00 Idler ofo| &2 1 1
E1-22 09-034W-7400 Washer =g 2kM 1 1
E1-23 SC-0140-5607 Screw o/ AS2ES Y I LA 1 1
E1-24 SC-0197-7600 Screw(M6xL10) o A ELEAHM6EXL10) 2 2
E1-25 03026SW-9115 Spring Washer 2 T2 (@6) 4 4
E1-27 GP-023679-03 Upper Shaft Support Plate AbE X[ X| 1 1 Nov.17.11
GP-023679-02 Upper Shaft Support Plate AbE XX 1 1 Nov.16.10
E1-28 BR-000150-00 Bearing(6302ZZ-NR) AE HoE 1 1
E1-29 SC-A174-4122 Screw(11/64"n=40) AE XX E E LA 4 4
E1-30 GP-023842-01 Hand Pulley Fixed Plate e Z2| oM 1 1 Mar.16.10
E1-31 SC-0129-7400 Screw(1/4”n=40) HE Za2| DFE ELIAL 2 2
E1-32 02-023R-1200 O-Ring(@16) e E2| n¥@ 2 1 1
E1-33 GP-016433-00 Oil Gauge Window AA 0| X| 7 1 1
E1-34 GP-026656-00 O-Ring(@24) 7E 23 1 1
E1-35 GP-016434-01 Cover 2 AA| 0] X| 74t 1 1 Jan.31.11
E1-36 SC-A156-4118 Screw(9/64"n=40) HEEZEz| E LA 4 4
E1-37 SC-000532-00 Oil Screw 2 FRT LA} 1 1
E1-38 R1-000020-00 O-Ring(@7) 23 1 1
E1-39 BE-000088-00 Belt HWeE 1 1
E1-40 415023S-306H Screw(11/64"n=28) Eto| Z2| Ft{E ELIA} 2 2
E1-41 GP-028311-00 Timing Pulley Cover Gasket Eto| Z2| F{H JtAT 1 1
E1-48 GP-019855-00 Motor Bracket Plate 2F 22l "HoHg 1 1
E1-49 SC-0197-7600 Screw Zek 0 LEAL 4 4
E1-50 GP-032896-00 Rubber Cap D2 apl 1 1
E1-51 GP-036830-02 Clutch—Hand Pulley 2 H=EE2| 1 Mar.16.10
E1-52 07016SC-7113 Screw(9/64”n=40) ELEAL 4 4




Feed Mechanism
I[0|E A




Applied

Ref. No. Parts No. Name of Parts = o :
Period

F-1 GP-019552-09 Dog Feed Bar =4 ol &Ly 1 1 1 1 Feb.23.12
GP-019552-06 Dog Feed Bar =4 ol &l 1 1 1 1 Jan.26.11
GP-019552-05 Dog Feed Bar =4 o|&cH 1 1 1 1 Sep.14.10

F-2 GP-019604-01 Main Feed Eccentric Slider ZF 0|& HAT| &2tol 1 1 1 1 Feb.27.09
GP-019604-00 Main Feed Eccentric Slider F 0|4 Hal7| £2tolH 1 1 1 1

F-3 GP-019605-00 Push Button FAHE 1 1 1 1

F-4 GP-019606-00 Button Spring HE A=l 1 1 1 1

F-5 GP-019607-02 Slide Block Shaft A 0Nz =3 A 1 1 1 1 Nov.24.10

F-6 GP-019608-01 Slide Block s2lolE 2% 1 1 1 1 Feb.27.09
GP-019608-00 Slide Block ECIYEE 1 1 1 1

F-7 GP-019609-02 Eccentric Wheel Sleeve A Hyl E s2lEA 1 1 1 1

F-8 GP-019610-01 Feed Bar Connecting Link =4 ols0] €3 1 1 1 1 Nov.22.11

F-9 GP-019611-00 Dog Feed Bar Pin =4 ol&o] H 1 1 1 1

F-10 GP-019612-01 Eccentric Wheel Hal g 1 1

F-11 GP-019613-01 Main Feed Eccentric F 0|5 Hal| 1 1

F-12 GP-019614-02 Main Feed Eccentric Gear F 0l& Hal7|of 1 1

F-13 GP-019615-00 Eccentric Spring HAZ| Az 1 1

F-14 GP-019616-00 Spring Screw AT THLIAL 1 1

F-15 AS-015436-00 Feed Dog Ass'y — 1/8” EU(x=)-1/8" 1 1 Jun.04.09
AS-006992-02 Feed Dog Ass'y 4 (=) 1 1 Jan.26.11

F-16 GP-027228-03 Main Feed Dog-EH F §4-EH 1 1 Jan.26.11

F-17 GP-031634-00 Feed Dog (small) F4(2) 1 1

F-18 GP-020370-01 Screw(5/64”n=64) EU () LA 1 1

F-19 GP-020371-01 Needle Guard Clamp HHsCH ol 7Hol = 1 1

F-20 GP-020372-01 Needle Guard Hhsi JtolE 1 1 Mar.02.12

F-21 SC-0317-2700 Screw(15/64"n=28) =4 ol &0 H ELIAL 1 1 1

F-22 05-014C-1230 E-Ring(@5) olatm EZ(@5) 1 1 1

F-23 R1-000084-00 O-Ring(@5) HA 2y & 2B (@5) 1 1 1

F-24 10-020W-2700 Washer TS| A FoAM (@5) 1 1 1

F-25 SC-0317-2700 Screw(15/64"n=28) 0| SHFA ELIAL 1 1 1

F-26 RI-000020-00 O-Ring E8A LA 28 (P7) 1 1 1

F-27 SC-A308-4517 Screw(1/4”"n=40) Hal 2 EHLAL 2 2 2

F-28 SC-001246-00 Screw(3/16”n=28) = g4 EUAL 1 1 1

F-29 SC-0157-1230 Screw(9/64”n=40) HH=CH&O| 7t0| = ELIAL 1 1 1

F-30 11-017C-7507 Nut oto|H ZFIA AZ Chfal HE 1 1 1

F-31 SC-0539-5050 Screw HHSOH 7H0| £ ELbAL 1 1 1

F-32 06060MC-4517 Screw(M6XL6) F0|SHAT[0 ELIAHMEXLE) 2 2 2

F-33 AS-006720-00 Dog Feed Bar Ass’y S ol & (x) set | 1set | 1set

F-34 GP-029825-01 Eccentric Wheel Hal g 1

F-35 GP-029823-01 Main Feed Eccentric Gear F 0l& Hal7|of 1

F-36 GP-029824-08 Main Feed Dog = g4 1 Jan.26.11
GP-029824-05 Main Feed Dog = 54 1 Nov.30.08

F-37 GP-029819-02 Needle Guard HhsCH 7f0| = 1 Mar.02.12

F-38 AS-007544-04 Feed Dog Ass'y EU(x) 1Set Jan.26.11




Lower Shaft Mechanism
I

ol
I
i
]




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period
G-2 GP-019860-04 Lower Shaft oF& 1 1 1 1
G-3 GP-019826-01 Lower Shaft Screw St LA 1 1 1 1
G-4 GP-019825-02 Lower Shaft Bushing otE 24 1 1 1 1 Dec.30.09
G-5 GP-016363-00 Bed Bearing Cover HE Ho{d HH 1 1 1 1
G-6 GP-016364-00 Bed Bearing Cover Gasket Hl = o2 7 FtAA 1 1 1 1
G-7 01-088A-7600 Bearing(62002) L 1 1 1 1
G-8 02015BR-T121 Bearing(62012) ot = Hod 1 1 1 1
G-9 BR-000150-00 Bearing(6302V) | 0 & (6302V) 1 1 1 1
G-10 14019SR-4013 C-Ring(@42) Cs HEYH(@42) 1 1 1 1
G-11 SC-000173-00 Screw(M5xL4) otE R4 ELIAL 2 2 2 2
G-12 SC-0145-3800 Screw(9/64"n=40) H E Hofd e ELEAL 4 4 4 4
G-13 CL-000235-00 Collar st& 7t2t 1 1 1 1
G-14 SC-0317-2700 Screw(15/64"n=28) st& Ftab ELtAt 2 2 2 2




Looper Mechanism
RH 2




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period

H- AS-005136-00 Looper Feed Bar Ass'y FH 0| &5 (X) 1Set | 1Set | 1Set | 1Set | Jan.13.12

H- CL-000109-01 Looper Shaft Collar FH & 7t2t 1 1 1 1

H- CL-000110-03 Eccentric Wheel Collar Hal 2 s2|8 g2t 1 1

H- GP-019804-00 Looper Shaft FIH 5 1 1 1 1

H- GP-019805-01 Looper Feed Shaft Ass'y Bracket |2 0|&&(x) =222 1 1 1 1

H- AS-005820-00 Looper Shaft Link Ass'y FH 5 J3A(x) 1Set | 1Set | 1Set | 1Set

H- GP-019808-02 Looper Feed Fork F 0ol& =3 1 1 1 1

H- GP-019809-01 Looper Lever Shaft FH 2Ht F 1 1 1 1 Apr.10.09
GP-019809-00 Looper Lever Shaft FH 2dt & 1 1 1 1

H-9 GP-019810-00 Looper Lever Shaft Screw FI 2ld} F LA} 1 1 1 1

H-10 GP-019811-01 Link Pin oAdE 2 2 2 2

H-11 GP-019812-00 Link Pin Screw A E ELIAL 2 2 2 2

H-12 GP-019813-00 Looper Lever 2 2fs} 1 1 1 1

H-13 SC-0160-5607 Screw(9/64"n=40) S EHLIA 3 3 3 3

H-14 GP-019815-00 Looper Feed Shaft Ass'y FH 0|55 (x) 1Set | 1Set | 1Set | 1Set

H-15 GP-019608-00 Slide Block £20|E &5 1 1 1 1

H-16 GP-019817-083 Eccentric Wheel Sleeve B HAl & £2|2B 1 1 1 1 Mar.06.09
GP-019817-02 Eccentric Wheel Sleeve B Hal 2 &2/28B 1 1 1 1

H-17 GP-019818-02 Guide Plate Jto|E 1 1 1 1 Feb.23.12

H-18 GP-019819-00 Slide Block Shaft B o3 £ =B 1 1 1 1

H-19 GP-019820-01 Looper Connecting Link FH AZE 3 1 1 1 1

H-20 WS-000187-00 Washer 2kM 1 1 1 1

H-21 CLP-BF000601 Looper Holder((Left) = I Zol (&) 1 1 1 1 Mar.08.12

H-22 CLP-BF000701 Looper Holder(Middle) FIHEO0I(F) 1 1 1 1 Mar.08.12

H-23 CLP-BF000801 Looper Holder(Right) FHEO|(F) 1 1 1 1 Mar.08.12

H-24 GP-020627-00 Looper Cover( R ) FHFHH () 1 1

H-25 GP-020628-01 Looper Cover(L) FIH 7 (Z) 1 1

H-26 GP-020629-02 Looper Cover Plate FHAHH BAZY 2 2 2 2 Dec.09.10
GP-020629-01 Looper Cover Plate S2HHH B AZE 2 2 2 2 Mar.18.10

H-27 GP-016385-00 Looper Shaft Bushing(R) FH 5 2d(¥) 1 1 1 1

H-28 GP-016386-01 Looper Shaft Bushing( F ) 2H = 24(H) 1 1 1 1

H-29 GP-020412-00 Looper(Left) FIH (3 1 1 1 1

H-30 GP-020413-00 Looper(Middle) FIH(E) 1 1 1 1

H-31 GP-020414-00 Looper(Right) FH(?) 1 1 1 1

H-32 SC-0179-3710 Looper Shaft Collar Screw(11/64"n=40) |21 & Zo| E LIA} 1 1 1 1

H-33 SC-000173-00 Screw(M5xL.4) 2ELEAL 2 2 2 2

H-34 SC-0335-3800 Screw(3/16”n=32) FIH 0| S5 (x) E2p ELIAL 1 1 1 1

H-35 05026SC—-4113 Screw(9/64"n=40) FH & 3 LA 4 4 4 4

H-36 SC-0179-3710 Screw(11/64”n=40) FI 0|& =3 ELIA 1 1 1 1

H-37 R1-000084-00 O-Ring(@5) o el & 22 (@5) 1 1 1 1

H-38 SC-0179-3710 Screw(11/64”n=40) FIH FTo| ELiAb 1 1 1 1

H-39 SC-0104-5607 Screw(11/64”n=40) 70| = EF ELEA} 2 2 2 2

H-40 SC-0317-2700 Screw(15/64”n=28) 0|3 SHEB ELIAL 1 1 1 1

H-41 SC-0158-3710 Screw(9/64”n=40) FIHEO| ELIAL 3 3 3 3

H-42 SC-0539-5050 Screw(9/64"n=40) FHAH T AT ELIAL 1 1 1 1

H-43 CL-000191-02 Eccentric Wheel Collar HAl & &2l B g2t 1 1 Jan.13.12

H-44 GP-033920-00 Looper Cover(R) FHFHH () 1 1

H-45 GP-033919-00 Looper Cover(L) FIH 7 8 (Z) 1 1




£
2
c
©
L
O
0
=
o2
c
pe
n
2
T
<
ye
@
Q
[ -
i -
-
o
e
T
>
o
T
@
0
| .
i -
-




Ref. No. Parts No. Note Name of Parts = Qb HESSTTIDY
J-01[J-02|L-01|L-02 No.

-1 GP-019869-00 Thread Take—Up Thread Guide AR 7| Aokl 1 1 1 1
-2 GP-019878-00 Upper thread Take-Up AR 1 1 1 1
-3 GP-019974-00 Upper Thread Take-Up Tension Plate |/ AIZH 7| &2t 1 1 1 1
-4 GP-019976-00 Thread Take-Up Tension Adjust Screw |7 B =X LIAL 1 1 1 1
-5 GP-019977-00 Thread Take—-Up Tension Spring AT AHEE AZE 1 1 1 1
-6 AS-005137-00 Lower Thread Take—Up Ass'y LA 7] (=) 1Set | 1Set
-7 GP-019823-00 Lower Thread Take-Up Plate LAY 2
-8 GP-019824-00 Thread Take-Up Spacer Al 7| AHO|AM 1 1
-9 CL-000111-00 Thread Take—Up Collar A7 72t 1 1
I-10 GP-016365-00 Lower Thread Guide Bracket 2 Alohfl =a}7iy 1 1 1 1
=11 GP-016366—-00 L/Thread Take—Up Lever Cover LA 2] H 1 1 1 1
=12 GP-016373-00 Thread Guide Set Bracket Alohf B2l 2 2 2 2
I-13 GP-016374-00 Thread Retainer SIAl oL Tl 6 6 6 6
[-14 GP-016466-01 Lower Thread Guide Support Aok C X|X|CH 1 1 1 1
I-15 GP-016553-00 Lower Thread Guide Bracket LA ol HEi3(F) 1 1 1 1
I-16 GP-016605-00 Lower Thread Bracket Guide 2 A okl X|X|CH 7ol = 1 1 1 1
=17 GP-019879-00 Bracket LA A 22130 1 1 1 1
-18 GP-019880-01 Thread Guide Aoty 1 1 1 1
I-19 GP-019881-00 Thread Guide Disc Hx AMxA FHA| 6 6 6 6
=20 GP-001400-00 Spring AZ (LA 3 3 3 3
I-21 GP-019883-00 Thread Tension Shaft BxAMxHE & 3 3 3 3
|-22 GP-019884-00 Nut HE 3 3 3 3
[-23 GP-019885-00 Thread Guide Plate Aoy T 1 1 1 1
|-24 GP-019886-00 Lower Thread Guide A LAIOHAA 1 1 1 1
=25 GP-019887-00 Lower Thread Guide B ZalehiB 1 1 1 1
I-26 GP-019888-00 Lower Thread Presser Bar LA+E 1 1 1 1
I-27 GP-019889-00 Lower Thread Guide B Ao HB 1 1 1 1
I-28 GP-019890-00 Lower Thread Take—Up Plate LMz 7| Eef0|E 1 1 1 1
I-29 GP-019891-00 Lower Thread Guide A LAIOHACHA 1 1 1 1
1-30 GP-019892-00 Lower Thread Guide Plate 2 A obLy 2 1 1 1 1
[-31 GP-019893-01 Lower Thread Take-Up Lever Plate |2 AIZ{7]| 2t} E&l0|E 1 1 1 1
I-32 GP-019894-00 Frame ksl 1 1 1 1
I-33 GP-019897-00 Thread Guide Bush Aokl R4 6 6 6 6
-34 GP-019898-00 Inclined Guide Tube ZALohl B2 3 3 3 3
[-35 AS-005146-00 Upper Thread Ten. Regulator SIAZY =HT|(x) 1Set | 1Set | 1Set | 1Set
1-36 AS-005148-00 Upper Thread Tension Stud Ass'y | A& AEE(X) 1Set | 1Set | 1Set | 1Set
I-37 GP-016372-00 Needle Thread Guide Hi=Al oy 3 3 3 3
|-38 GP-016375-00 Upper Thread Bracket SIAotl a7l 1 1 1 1
-39 GP-016389-00 Wire Holder 20| 0{ ZO| 1 1 1 1
I-40 GP-016465-00 Upper Thread Cam SAxdE 2 1 1
[~41 GP-019998-02 Tension Regulator Bracket A =2 1 1 1 1
[-42 GP-019999-00 Sub.Thread Tension Adjusting Shaft |2 =AM =M A% & 3 3 3
I-43 GP-020000-00 Tension Release Shaft Screw AEF7| F FLAL 1 1 1 1
I-44 GP-020001-01 Tension Release Pin AEF7H 3 3 3 3
I-45 GP-020002-01 Tension Release Shaft HEFIF 1 1 1 1
|-46 GP-020003-01 Tension Release Crank AM=F7] 383 1 1 1 1
|-47 GP-020010-00 Tension Regulator Shaft S =HT| F 1 1 1 1
I-48 GP-020011-00 Upper Thread Ten. Regulator SIAEE =HT| 1 1 1 1
1-49 GP-020014-00 Upper Thread Tension Plate SIATE T 4 4 4 4
[-50 GP-020015-00 Upper Thread Tension Spring SIAz Amal 1 1 1
I-51 GP-016376-00 Tension Release Lever HxHE 3H3 1 1 1
I-52 GP-016377-00 Tension Release Lever Shaft AEF7| AHE 1 1
1-53 GP-016430-01 Presser Bar Link FEH 283 1 1
|I-54 GP-020019-00 Thread Take—Up Guide HART| HH A= 1 1 1 1
I-55 GP-020206-00 Guide Az 7] 7tol = 1 1 1 1
|-56 GP-020208-00 Tension Release Clamp ARtz IYZ 1 1 1 1




£
2
c
©
L
O
0
=
o2
c
pe
n
2
T
<
ye
@
Q
[ -
i -
-
o
e
T
>
o
T
@
0
| .
i -
-




Ref. No Parts No. Note Name of Parts = o Qb HESSTTIDY
J-01[J-02|L-01|L-02 No.

|-57 GP-020211-00 Take—Up Guide Holder AR 7| 7to| =EFO| 1 1 1 1
I-58 GP-028990-00 Tension Release Shaft Link Ez=d 5 8 1 1
-59 GP-020228-00 Tension Release Clamp Link Az FYE Y3 1 1 1
1-60 SC-000613-01 Presser Bar Link Stud FE0H 23 EhbAL 1 1 1 1
I-61 SC-000615-00 Tension Release Link Stud EER=E 1 1 1
I-62 GP-016804-00 Bracket for Oil Container 4 SwY3 22l 1 1 1 1
I-63 GP-020617-00 In Onlined Guide Tube 2 o|s RE 1 1 1 1
I-64 GP-020637-00 Cutter 7{E{ 1 1 1 1
I-65 GP-020638-00 Cutter Guide F{E{7}0| = 1 1 1 1
I-66 GP-020641-00 Looper Thread Guide Bracket FIH Aohy 223l 1 1 1 1
I-67 GP-020644-00 Looper Thread Guide FI Aoty 1 1 1 1
|-68 GP-000933-00 Tank Ht=4 ZRY3 1 1 1 1
I-69 GP-000925-00 Felt Ht=s4 SRHE3 AE 1 1 1 1
=70 SC-000141-00 Screw HhsA SRYU3I YL 2 3 2 3
=71 GP-001049-00 Cover HHsd /Y3 7HH(C) 1 1 1 1
=72 PN-000057-00 Pin HtsA SRY3 e EHSPP(2+ 2 3 2 3
=73 SC-0549-2302 Screw(1/8"n=44, L=4) AR 7| Aokl ELIAL 2 3 2 3
=74 SC-0502-2302 Screw(9/64”n=40) AR 7| ELEAL 1 1 1 1
=75 SC-0512-1230 Screw(11/64”n=40) UMM T|(x) Ft2bE LA 2 3 2 3
I-76 SC-0529-1230 Screw(9/64”n=40) LAlohl =221 ELIAL 1 1 1 1
=77 SC-0536-7500 Screw(3/32"n=56) LA 7| ellef FHH E LEA} 1 1 1 1
=78 SC-A121-4122 Screw(3/32"n=56) Aokl =H2p2 ELIAL 16 16 16 16
[-80 SC-0529-1230 Screw(9/64”n=40) LA oM CH X[ X|CH ELEAL 2 2 2 2
|-81 SC-0529-1230 Screw(9/64"n=40) LAlobl H2lF(F) E LA 2 2 2 2
|-82 SC-0130-1230 Screw(1/8”n=44) YA otl X|X|Cf 7}0| = EILIA} 2 2 2 2
[-83 SC-0529-1230 Screw(1/8”n=44) PAIZE HElF E LA} 2 2 2 2
-84 SC-0529-1230 Screw(1/8”n=44) AlokLfl ELIA 1 1 1 1
-85 SC-A121-4122 Screw(3/32”n=56) Aokl B ELEA} 2 2 2 2
|I-86 SC-0312-5050 Screw(1/8”n=44) LA OHHA EILIAL 1 1 1 1
I-87 SC-0312-5050 Screw(1/8”n=44) LAIOHAB ELIAL 1 1 1 1
|-88 SC-0312-5050 Screw(1/8”n=44) LA =FO E LA 1 1 1 1
-89 SC-0312-5050 Screw(1/8"n=44) LA OHNCHB ELIAL 2 2 2 2
=90 SC-0312-5050 Screw(1/8”n=44) LAXH 7| Zel0|E E LAt 2 2 2 2
[-91 SC-0312-5050 Screw(1/8”n=44) LA OHACHA ELIAL 1 1 1 1
I-92 SC-A131-4522 Screw(1/8"n=44) A ohLl iz ELIAL 1 1 1 1
-93 SC-0160-5607 Screw(9/64”n=40) - EHLEA 1 1 1 1
I-94 SC-A156-4118 Screw(9/64"n=40) AAetl 52 (x) E LA} 3 3 3 3
1-95 AS-005755-00 Take-Up Plate(Ass'y) LA 7| E2f 0| E(X) 1 1 1 1
[-96 SC-0317-2700 Screw(15/64"n=28) SIAZY =ET|(x) ELIAL 1 1
=97 SC-0335-3800 Screw(3/16”n=32) SIAl ot 222l ELIAL 1 1 1 1
-98 SC-0529-1230 Screw(9/64”n=40) 2to|of ol ELtA 1 1 1 1
-99 SC-A308-4517 Screw(1/4”n=40) SIA=H 74 ELIA 2 2
1-100 SC-0105-7500 Screw(M4xL4) M=F7] W3 E LA} 1 1 1 1
=101 SC-0529-1230 Screw(9/64”n=40) HHEE YT FHLAL 1 1 1
1-102 06060MC-4517 Screw(M6XL6) Az ST EHLIA 1 1 1
1-103 SC-0155-7400 Screw(9/64”n=40) AR 7| 70| =EFfo| E LA} 1 1 1 1
1-104 SC-A156-4118 Screw(9/64”n=40) = F 3 FHLAL 1 1
1-105 SC-0529-1230 Screw(9/64"n=40) FHE{ J10| = E LA} 2 2 2 2
1-106 SC-0317-2700 Screw(15/64"n=28) FIH Aokl 2l E LA} 1 1 1 1
1-107 SC-0529-1230 Screw(9/64"n=40) FIH A HHELIAL 1 1 1 1
1-109 41S023S-306H Screw(11/64”n=40) HisA Z2FY3 22120 ZELiAL 2 2 2 2
=110 16-005C-3710 Nut(11/64”n=40) M=FI| F EHLAIHE 1 1 1 1
=111 16-005C-3710 Nut(11/64”n=40) SIAZE ABE EHHE 1 1 1
=112 01-017W-1600 Washer 2kM 1 1 1
-113 AS-005734-00 Upper Thread Tension Adjust Stud Ass'y|SI Al &2d =& AEE(X) 1
I-115 40-204A-2350 Cap H 3 3 3 3




£
2
c
©
L
O
0
=
o2
c
pe
n
2
T
<
ye
@
Q
[ -
i -
-
o
e
T
>
o
T
@
0
| .
i -
-




Ref. No. Parts No. Note Name of Parts = o Qb HESSTTIDY
J-01[J-02|L-01|L-02 No.

=116 40-333G-123B Spring AlEE =™ AT 3 3 3

=117 40-804W-1230 Spring Stopper AEH 3 3 3 3

I-118 40S009S-306H Spring Cover A TR 3 3 3 3

=119 40-304A-1230 Plate AOHNHAl = 3 6 3 6

1-120 40-304A-2350 Thread Guide Disk AT A| 6 3 6 3

=121 16-005C-3710 Nut HEx =d8& HE 3 1 3 1

-122 AS-006210-00 Bracket Ass’y LUAER =HE27(X) 1 1 1 1

1-123 AS-006209-00 Inclined Guide Tube Ass'’y AL FE(x) 1 1

I-124 GP-028991-01 Sensor Plate 32 SO MM E 1 1

1-125 SC-000198-00 Screw(M3) = FECH MAME DYLIAK(M3) 1 1

I-126 AS-007099-00 Lower Thread Take—up Ass’y HAMII(x) 1set

I-127 GP-032155-00 Lower Thread Take-up Plate AR 7| 1 1

-128 GP-029818-00 Looper Thread Guide FIH Aok 1 1

1-130 AS-005735-00 Thread Tension Adjust Ass’y A =HER|(x) 3set 3

1-131 AS-007548-00 Thread Tension Adjust Ass’y A =HE AR () 3set

1-132 40-108G-2070 Spring Az 3

1-134 WS-000052-00 Washer kM 1 1 1 1




S
o
-t
o
=
K =
[&]
aud
=
(&)
f .
L
[72]
e
S
(]
o
[«3]
=
[72]
=
(&)
x
w
=
2
|
©
i
(6]
Q
=
(@)
<
-
[72]
=,
]
<<
<
(2]
(]
L
i
T
o3
()]
S
=
O
©
(1]
[
L .
i o
[




Ref. No. Parts No. Note Name of Parts = Qb HESSTTIDY
J-01[J-02|L-01|L-02 No.

11-1 GP-019869-00 Thread Take—Up Thread Guide AR 7| Aokl 1 1 1 1
[1-2 GP-019878-00 Upper thread Take-Up AR 1 1 1 1
1-3 GP-019974-00 Upper Thread Take-Up Tension Plate | AIxH 7| Zhad o 1 1 1 1
-4 GP-019976-00 Thread Take-Up Tension Adjust Screw |7 B =X LIAL 1 1 1 1
[1-5 GP-019977-00 Thread Take-Up Tension Spring AT AHEE AZE 1 1 1 1
-6 AS-005137-00 Lower Thread Take-Up Ass'y HAMII(x) 1 1

-7 GP-019823-00 Lower Thread Take-Up Plate LAY 2 2

11-8 GP-019824-00 Thread Take—Up Spacer AR 7| A1 O|M 1 1 1 1
11-9 CL-000111-00 Thread Take—Up Collar A7) 72} 1 1 1 1
11-10 GP-016365-00 Lower Thread Guide Bracket 2 Alohfl =a}7iy 1 1 1 1
11-11 GP-016366-00 L/Thread Take—Up Lever Cover LA 2] H 1 1 1 1
11-12 GP-016373-00 Thread Guide Set Bracket Alohf B2l 2 2 2 2
11-13 GP-016374-00 Thread Retainer SIAl oL Tl 6 6 6 6
11-14 GP-016466-01 Lower Thread Guide Support Aok C X|X|CH 1 1 1 1
1-15 GP-016553-00 Lower Thread Guide Bracket LA ol HEi3(F) 1 1 1 1
11-16 GP-016605-00 Lower Thread Bracket Guide 2 A okl X|X|CH 7ol = 1 1 1 1
11-17 GP-019879-00 Bracket LA A 22130 1 1 1 1
11-18 GP-019880-01 Thread Guide Aoty 1 1 1 1
11-19 GP-019881-00 Thread Guide Disc Hx AMxA FHA| 6 6 6 6
11-20 GP-001400-00 Spring AZ (LA 3 3 3 3
11-21 GP-019883-00 Thread Tension Shaft HxAMxdE F 3 3 3 3
11-22 GP-019884-00 Nut HE 3 3 3 3
11-23 GP-019885-00 Thread Guide Plate Aoy T 1 1 1 1
11-24 GP-019886-00 Lower Thread Guide A LAIOHAA 1 1 1 1
11-25 GP-019887-00 Lower Thread Guide B ZalehiB 1 1 1 1
11-26 GP-019888-00 Lower Thread Presser Bar LA+E 1 1 1 1
11-27 GP-019889-00 Lower Thread Guide B Ao HB 1 1 1 1
11-28 GP-019890-00 Lower Thread Take—Up Plate LMz 7| Eef0|E 1 1 1 1
11-29 GP-019891-00 Lower Thread Guide A LAIOHACHA 1 1 1 1
11-30 GP-019892-00 Lower Thread Guide Plate 2 A obLy 2 1 1 1 1
11-31 GP-019893-01 Lower Thread Take-Up Lever Plate |2 AIZ{7]| 2t} E&l0|E 1 1 1 1
11-32 GP-019894-00 Frame ksl 1 1 1 1
11-33 GP-019897-00 Thread Guide Bush Aokl R4 6 6 6 6
11-34 GP-019898-00 Inclined Guide Tube ZALohl B2 1 1 1 1
11-35 AS-005146-00 Upper Thread Ten. Regulator SAFEY =HI(F) 1 1

11-36 AS-005148-00 Upper Thread Tension Stud Ass'y | AI&E AE{E(X) 1 1

11-37 GP-016372-00 Needle Thread Guide Hi=Al oy 3 3 3 3
11-38 GP-016375-00 Upper Thread Bracket SIAotl a7l 1 1 1 1
11-39 GP-016389-00 Wire Holder 20| 0{ ZO| 1 1 1 1
11-40 GP-016465-00 Upper Thread Cam SAxdE 2 1 1

11-41 GP-019998-01 Tension Regulator Bracket A =2 1 1 1 1
11-42 GP-019999-00 Sub.Thread Tension Adjusting Shaft |2 = A= AR & 3 3 3 3
11-43 GP-020000-00 Tension Release Shaft Screw AEF7| F FLAL 1 1 1 1
11-44 GP-020001-00 Tension Release Pin AEF7H 3 3 3 3
11-45 GP-020002-00 Tension Release Shaft HEFIF 1 1 1 1
11-46 GP-020003-01 Tension Release Crank AM=F7] 383 1 1 1 1
11-47 GP-020010-00 Tension Regulator Shaft ST =HT| = 1 1

11-48 GP-020011-00 Upper Thread Ten. Regulator SIAZY =™7| 1 1

11-49 GP-020014-00 Upper Thread Tension Plate SIATE T 4 4

11-50 GP-020015-00 Upper Thread Tension Spring SIAz Amal 1 1

11-51 GP-016376-00 Tension Release Lever HxHE 3H3 1 1 1 1
11-52 GP-016377-00 Tension Release Lever Shaft AEF7| AHE 1 1

11-54 GP-020019-00 Thread Take—Up Guide LA HH AZE 1 1 1 1
11-55 GP-020206-00 Guide AR 7| 7ol = 1 1 1 1
11-56 GP-020208-00 Tension Release Clamp ARtz ZYZ 1 1

11-57 GP-020211-00 Take—-Up Guide Holder Az 7| 7to] EFo| 1 1 1 1




e
o
afd
o
=
P g
[&]
-
=
(&)
| S
S
o
-
f -
[4°]
.
D
=
[7,]
=
[&]
<
w
£
K2
S —
5 K
S M
=
o K
<
£
[72]
=,
e
<<
]
(44
()
| .
P
T
o3
(b}
S
>
(O]
<
(40}
[«)]
|
i =
T




Ref. No. Parts No.  |Note Name of Parts = H ab AESEIDY
J-01|J-02|L-01|L-02 No.

11-59 GP-020228-00 Tension Release Clamp Link ez 2Y= g3 1 1

11-60 SC-000613-00 Presser Bar Link Stud FECf &3 chbAb 2 2 2 2
11-61 SC-000615-00 Tension Release Link Stud 23 chifat 1 1

11-62 GP-016804-00 Bracket for Qil Container e SxY3 22 1 1 1 1
11-63 GP-020617-00 In Onlined Guide Tube 2 olE FE 1 1 1 1
11-64 GP-020637-00 Cutter 7{E{ 1 1
11-65 GP-020638-00 Cutter Guide F{E{7}0| = 1 1
11-66 GP-020641-00 Looper Thread Guide Bracket Fu Aokl 223l 1 1 1 1
11-67 GP-020644-00 Looper Thread Guide FI Aok 1 1 1 1
11-68 GP-000933-00 Tank Ht=4 SRY3a 1 1 1 1
11-69 GP-000925-00 Felt Htsd SRW3 WE 1 1 1 1
11-70 SC-000141-00 Screw Htsd SRYE3I DTYLIAL 2 2 2 2
1-71 GP-001049-00 Cover Hisd 2R3 AHB(C) 1 1 1 1
11-72 PN-000057-00 Pin His4 2R3 FHE{EISPP(2+6) 2 2 2 2
11-73 SC-0549-2302 Screw(1/8”n=44, | =4) A 7| Aokl ELIAL 2 2 2 2
1-74 SC-0502-2302 Screw(9/64"n=40) AH7| ELbA 1 1 1 1
11-75 SC-0512-1230 Screw(11/64”n=40) UAAMRI| (=) Ft2bE LA 2 2 2 2
11-76 SC-0529-1230 Screw(9/64"n=40) Aol =alZi1 ELiAb 1 1 1 1
11-77 SC-0536-7500 Screw(3/32”n=56) LA et He| ELIAL 1 1 1 1
11-78 SC-A121-4122 Screw(3/32"n=56) Alohfl =22l ELEAL 16 16 16 16
11-80 SC-0529-1230 Screw(9/64”n=40) LA oY CH x| x| T ELfA 2 2 2 2
11-81 SC-0529-1230 Screw(9/64"n=40) LAY BE2ZI(F) ELIAL 2 2 2 2
11-82 SC-0130-1230 Screw(1/8”n=44) YAlobl X|X|CH 70| = ELIA} 2 2 2 2
11-83 SC-0529-1230 Screw(1/8”n=44) PAIZE HElF E LA} 2 2 2 2
11-84 SC-0529-1230 Screw(1/8”n=44) Aokl ELEA 1 1 1 1
11-85 SC-A121-4122 Screw(3/32”n=56) Aokl mF ELEA} 2 2 2 2
11-86 SC-0312-5050 Screw(1/8”n=44) LA OHHA ELIAL 1 1 1 1
11-87 SC-0312-5050 Screw(1/8”n=44) LA oHB ELIAL 1 1 1 1
11-88 SC-0312-5050 Screw(1/8”n=44) UALFSO E LA 1 1 1 1
11-89 SC-0312-5050 Screw(1/8”n=44) LA OHA B & Lt 2 2 2 2
11-90 SC-0312-5050 Screw(1/8”n=44) LA 7| E2f|0|E ELIA} 2 2 2 2
11-91 SC-0312-5050 Screw(1/8”n=44) LA OHACHA E LA} 1 1 1 1
11-92 SC-A131-4522 Screw(1/8”n=44) 2A OhLf EE ELEAL 1 1 1 1
11-93 SC-0160-5607 Screw(9/64"n=40) - EHUbA 1 1 1 1
11-94 SC-A156-4118 Screw(9/64”n=40) ALY 5B (=) EHLIAL 3 3 3 3
11-95 AS-005755-00 Take-Up Plate(Ass'y) LMz 7| Eef 0| E(X) 1 1 1 1
11-96 SC-0317-2700 Screw(15/64”n=28) SUA A =HT|(x) ELIAL 1 1

11-97 SC-0335-3800 Screw(3/16”n=32) SIAlotLl =22l ELEAL 1 1 1 1
11-98 SC-0529-1230 Screw(9/64”n=40) 2to|of &o| ELtA 1 1 1 1
11-99 SC-A308-4517 Screw(1/4”n=40) SIAM=H M E LA} 2 2

11-100 SC-0105-7500 Screw(M4xL4) AM=F7| 33 ELIA} 1 1 1 1
11-101 SC-0529-1230 Screw(9/64”n=40) T xA YT E LA} 1 1 1 1
1-102 | 06060MC-4517 Screw(M6XL6) ATz SYZ LA 1 1 1 1
[1-103 SC-0155-7400 Screw(9/64”n=40) Az 7| 7to| =0l ELEAL 1 1 1 1
11-105 SC-0529-1230 Screw(9/64”n=40) 7E| 7}0| = E LA} 2 2 2 2
11-106 SC-0317-2700 Screw(15/64”n=28) FIH Aokl 2 E LA} 1 1 1 1
11-107 SC-0529-1230 Screw(9/64"n=40) FIH A HHELIAL 1 1 1 1
11-109 SC-0525-5300 Screw(11/64”n=40) Htsd SRYE3 22121 FLAL 2 2 2 2
1-110 16-005C-3710 Nut(11/64”n=40) HAEF7| 5 HUALHE 1 1 1 1
11-111 16-005C-3710 Nut(11/64”n=40) SAAME AFHE ZHE 1 1

1-112 01-017W-1600 Washer 2kM 1 1

11-113 | AS-005734-00 Upper Thread Tension Adjust Stud Ass'y|SI A1 &3] =& AEE(X) 1 1

H-114 AS-005735-00 Thread Tension Adjusting Ass'y SN =HEER|(X) 3 3

11-115 40-204A-2350 Cap L 3 3 3
1-116 | 40-333G-123B Spring Ay =3 A=l 3 3 3




Thread Guide & Thread Adjusting Mechanism (Exclusive Parts for Clutch Motor)




Ref. No.

Parts No.

Note

Name of Parts

T
o
=
T
o
N

Assembly
No.

1-117

40-804W-1230

Spring Stopper

[>

11-118

40S009S-306H

Spring Cover

[H

11-119

40-304A-1230

Plate

11-120

40-304A-2350

Thread Guide Disk

-

ro

11-121

16-005C-3710

Nut

K[> > |1

11-122

AS-006210-00

Bracket Ass’y

=)
= | B
bl

0.

11-123

AS-006209-00

Inclined Guide Tube Ass’y

|| WO |Ww|Ww|w
|~ |w|[o|w|lw|w

o [m
n

[1-126

AS-007099-00

Lower Thread Take—up Ass’y

= |
>
=

=)

11-127

GP-032155-00

Lower Thread Take—up Plate

>

=

11-131

AS-007548-00

Thread Tension Adjust Ass’y

w10 |me {m

[1-132

40-108G-2070

Spring

[N Ll e
O iy

[>




Puller Mechanism (Belt Puller) - Option

=0 2A (HE Z2) - MEALY




Ref. No. Parts No. Note Name of Parts = e it App'lled
J-01[J-02(L-01|L-02| Period
J-1 SC-001533-00 Screw LRUIHEE 1 1 1 1
J-2 GP-048624-00 Panel Ee| fatmd 1 1 1 1
J-3 GP-048625-00 Bracket Z> o|sFa2bl 1 1 1 1
J-4 PSC—-AC001900 Screw x| =2E(M6 * 35m/m) 2 2 2 2
J-5 WS-000533-00 Washer 2LAF (M6 * 2T) 2 2 2 2
J-6 14006SC-7113 Screw x| 2E(M8 * 15m/m) 1 1 1 1
J-7 WS-000532-00 Washer 2LAF (M6 * 2T) 1 1 1 1
J-8 SC-001519-00 Screw x| 2 E(M6 » 20m/m) 4 4 4 4
J-9 WS-000533-00 Washer 2LAF (M6 * 2T) 4 4 4 4
J-10 PSC-CB000300 Screw ZQIE DXHEE(MS5 * 5m/m) 4 4 4 4
J-11 GP-048626-00 Joint ZOUE 1 1 1 1
J-12 PSC-CB000300 Screw ZOlE DY EE(M5 » 5m/m) 4 4 4 4
J-13 ST-000291-00 Slip shaft & g8 54 1 1 1 1
J-14 ST-000292-00 Slip shaft & g8l &4 1 1 1 1
J-15 SN-000308-00 Nut ols #ajA #ZE HE 1 1 1 1
J-16 WS-000617-00 Washer 0|5 FalA #Z HE A 1 1 1 1
J-17 SN-000308-00 Nut ols Rl d&E HE 1 1 1 1
J-18 WS-000618-00 Wspring Washer AT QLAf 1 1 1 1
J-19 GP-048628-00 Belt Puller Panel HE E2f g 1 1 1 1
J-20 PSC-BA000300 Screw S22 MAF LIAHM4 * 10m/m) 3 3 3 3
J-21 GP-048629-00 Belt Cover HE 7{t] 1 1 1 1
J-22 BE-000333-00 Roller Belt e 1 1 1 1
J-23 SC-001514-00 Screw HE Z2 dF0|5 7[0f FEEE(M6 « bm/m)| 1 1 1 1
J-24 GR-000028-00 Gear HE E2{ ¢=Folg 7|0f 1 1 1 1
J-25 ST-000293-00 Shaft HE 7|0 APZE 1 1 1 1
J-26 RI-000095-00 Snap Ring HE J|0f AP ZE AT 1 1 1 1
J-27 BR-000359-00 Bearing H| o 2 1 1 1 1
J-28 SC-001815-00 Screw FE2E(M6 * 25m/m) 1 1 1 1
J-29 PSN-AA002900 Nut L E(M6) 1 1 1 1
J-30 SC-000158-00 Screw At stz WA EE(M5 * 25m/m) 1 1 1 1
J-31 PSN-AA000700 Nut MBI MG EE L E(M5) 1 1 1 1
J-32 GP-048637-00 Support #E F{e{ X|X|CH 2 2 2 2
J-33 GP-048638-00 Guide HE Jjo|E BE 1 1 1 1
J-34 SP-000097-00 Spring HE Jjo|E =27 A= 1 1 1 1
J-35 BR-000359-00 Bearing Hol g 1 1 1 1
J-36 BR-000359-00 Bearing H o & 1 1 1 1
J-37 RI-000095-00 Snap Ring AHg 1 1 1 1
J-38 PBR-AA003700 Bearing Hol g 1 1 1 1
J-39 GR-000029-00 Gear HE E8 ¢=RolF 7|9 1 1 1 1
J-40 PBR-AA003700 Bearing H o] & 1 1 1 1
J-41 RI-000095-00 Snap Ring ] 1 1 1 1
J-42 PBR-AA003700 Bearing LSE 1 1 1 1
J-43 RL-000008-00 Roller HE Jlo|E ¢=Fo|F S8 1 1 1 1
J-44 PBR-AA003700 Bearing e o1 & 1 1 1 1
J-45 ST-000295-00 Shaft AlE 1 1 1 1
J-46 RI-000095-00 Snap Ring | 1 1 1 1
J-47 PSC-CB000300 Screw FEEE(M5 * 5m/m) 1 1 1 1
J-48 GP-048639-00 Support HE Jto| = X|X|CH 1 1 1 1
J-49 PSC—-AC003900 Screw HE 710|= T HXZE(MS « 15m/m) 1 1 1 1
J-50 ST-000296-00 Shaft HE ol ' AE(¢dojw) 1 1 1 1
J-51 BS-000076-00 Bushing HE o|F EHl 24 1 1 1 1
J-52 PSC-CB000600 Screw HE 0|3 B Y FEEE(M4 + 5m/m) 1 1 1 1
J-53 27084SC-8119 Screw HE e X|X|8) FA| M LHAMA * 10m/m) 2 2 2 2
J-54 PSC-CB000500 Screw AEIH oH FEEE(M4 « 15m/m) 1 1 1 1
J-55 GP-048671-00 Cylinder Alald 1 1 1 1
J-56 GP-048640-00 Cylinder Valve A ewe 1 1 1 1




Puller Mechanism (Belt Puller) - Option

=0 2A (HE Z2) - MEALY

)




Ref. No. Parts No. Note Name of Parts = e it App'lled
J-01[J-02(L-01|L-02| Period
J-57 GP-048641-00 Cylinder Bracket Mg 223t 1 1 1 1
J-58 SC-001816-00 Screw Ael A2 2 #x £E(M6 * 20m/m) 4 4 4 4
J-59 ST-000297-00 Shaft ARl 1 £ HE 1 1 1 1
J-60 RI-000095-00 Snap Ring N E 1 1 1 1
J-61 BR-000359-00 Bearing H| of & 1 1 1 1
J-62 GP-048642-00 Panel HE o5 ma 1 1 1 1
J-63 BR-000359-00 Bearing e o & 1 1 1 1
J-64 RI-000095-00 Snap Ring B 1 1 1 1
J-65 PSC—-BA000300 Screw S22 MAF LIAHM4 * 10m/m) 2 2 2 2
J-66 PN-000799-00 Pin dFolg 2 udH 1 1 1 1
J-67 PBR-AA003700 Bearing Ho g 1 1 1 1
J-68 GR-000029-00 Gear HE AZo|F 7o} 1 1 1 1
J-69 PBR-AA003700 Bearing LSE 1 1 1 1
J-70 GP-048643-00 Belt Cover HE 7t 1 1 1 1
J-71 PSC—-BA000300 Screw s MAFLIAHMA * 10m/m) 2 2 2 2
J-72 BR-000359-00 Bearing H| of & 1 1 1 1
J-73 PSC-AC002300 Screw EdiAn|M e 1 AXEE(M4 + 25m/m) 7 7 7 7
J-74 PWS-CA000900 Spring Washer A T2 IAKM4) 7 7 7 7
J-75 GP-048644-00 Cover EgAD|M 7 &35H=E) 1 1 1 1
J-76 PSC-CB000300 Screw Xl = 1Y FEEE(M5 *» 5m/m)| 2 2 2 2
J-77 ST-000298-00 Shaft A oA & M 1 1 1 1
J-78 SR-000007-00 Snap Ring ALHE 1 1 1 1
J-79 ST-000299-00 Shaft olE AE 1 1 1 1
J-80 SR-000007-00 Snap Ring A 1 1 1 1
J-81 BR-000338-00 Bearing H o & 1 1 1 1
J-82 BR-000338-00 Bearing e of & 1 1 1 1
J-83 BR-000338-00 Bearing Hol g 1 1 1 1
J-84 SR-000006-00 Snap Ring ] 1 1 1 1
J-85 ST-000300-00 Shaft QX A 1 1 1 1
J-86 SR-000006-00 Snap Ring N E 1 1 1 1
J-87 SR-000006-00 Snap Ring e 1 1 1 1
J-88 BR-000339-00 Bearing H| of & 1 1 1 1
J-89 GP-048645-00 Wheel HAER & 1 1 1 1
J-90 PL-000041-00 Pulley HAZE EZ2| 1 1 1 1
J-91 BR-000336-00 Bearing Hol g 1 1 1 1
J-92 BR-000339-00 Bearing H o & 1 1 1 1
J-93 GP-048645-00 Wheel HAER & 1 1 1 1
J-94 PL-000043-00 Pulley HAEE Z2| 1 1 1 1
J-95 BR-000336-00 Bearing e of & 1 1 1 1
J-96 WS-000532-00 Washer 2LAE(M8 * 2T) 1 1 1 1
J-97 14006SC-7113 Screw x| 2E(M8 * 15m/m) 1 1 1 1
J-98 02065SC-3328 Screw AXFEE(M3 * 10m/m) 1 1 1 1
J-99 PN-000800-00 Pin Rz oz Y 1 1 1 1
J-100 BR-000360-00 Bearing e o1 & 1 1 1 1
J-101 BR-000178-00 Bearing Hlo g 1 1 1 1
J-102 GP-048646-00 Rod 88T 1 1 1 1
J-103 BR-000178-00 Bearing e of & 1 1 1 1
J-104 GP-048647-00 Rod Heyl Bl R 1 1 1 1
J-105 PSC-CB000600 Screw AW 1Y FEEE(M4 » 5m/m) | 2 2 2 2
J-106 PN-000801-00 Pin AW 1 1 1 1
J-107 BR-000178-00 Bearing Hol g 1 1 1 1
J-108 02065SC-3328 Screw AXHEE(M3 * 10m/m) 1 1 1 1
J-109 PN-000800-00 Pin Rz oz Y 1 1 1 1
J-110 BR-000360-00 Bearing H| o & 1 1 1 1
J-111 BR-000178-00 Bearing Ho & 1 1 1 1
J-112 GP-048646-00 Rod 88T 1 1 1 1




E

o
o

C
o
2
o
o
'
o
2
S
a
=
0
Q ~
£
]
C
®
L
3}
Q
=
1o
L)
S
a




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period
J-113 PSC-CB000600 Screw oA 1y fFEZE(M4 » 5m/m) 2 2 2 2
J-114 BR-000178-00 Bearing Ho & 1 1 1 1
J-115 GP-048647-00 Rod HA B2l RE 1 1 1 1
J-116 BR-000178-00 Bearing H o1 & 1 1 1 1
J-117 PN-000801-00 Pin sy 1 1 1 1
J-118 SN-000309-00 Nut O 0|8 HE 1 1 1 1
J-119 PSC-AC005500 Screw e D™ X EE(M4 + 15m/m) 4 4 4 4
J-120 PWS-CA000900 Spring Washer A=t (M4) 4 4 4 4
J-121 GP-048648-00 Panel = Ehd 1 1 1 1
J-122 WS-000619-00 Washer T TR T 9FAF 1 1 1 1
J-123 GP-048649-00 Lever T = ey 1 1 1 1
J-124 DSC-CB000100 Screw FE=E(M5 * 8m/m) 2 2 2 2
J-125 ST-000301-00 Pin ol 1 1 1 1
J-126 13030SC-4517 Screw SFEEE(M4 * 8m/m) 1 1 1 1
J-127 GP-048650-00 Support T X X[ 1 1 1 1
J-128 13030SC-4517 Screw FEZE(M4 * 8m/m) 1 1 1 1
J-129 SP-000100-00 Spring = A=z 1 1 1 1
J-130 CL-000343-00 Collar =3 1¥E 1 1 1 1
J-131 DSC-CB000100 Screw FEZE (M5 * 8m/m) 2 2 2 2
J-132 CL-000344-00 Collar #Hold DHE 1 1 1 1
J-133 DSC-CB000100 Screw SFEZE(M5 * 8m/m) 2 2 2 2
J-134 BR-000217-00 Bearing H| o 2 1 1 1 1
J-135 02065SC-3328 Screw AMAEE (M3 * 10m/m) 3 3 3 3
J-136 GP-048651-00 Bracket #lojg F22l 1 1 1 1
J-137 GP-048652-00 Rod Hel R 1 1 1 1
J-138 BR-000178-00 Bearing Hi o & 1 1 1 1
J-139 BR-000361-00 Bearing H| o 2 1 1 1 1
J-140 PL-000042-00 Pulley Lzo|g HA B2 1 1 1 1
J-141 SC-001514-00 Screw SFEZE(M6 * 10m/m) 2 2 2 2
J-142 GP-048652-00 Rod HA R 1 1 1 1
J-143 BR-000178-00 Bearing Hi o & 1 1 1 1
J-144 BR-000361-00 Bearing LG E 1 1 1 1
J-145 GP-048651-00 Bracket Hlol g fai2l 1 1 1 1
J-146 02065SC-3328 Screw AMAFEE (M3 * 10m/m) 3 3 3 3
J-147 ST-000302-00 Shaft AFZE 1 1 1 1
J-148 BR-000217-00 Bearing H o1 & 1 1 1 1
J-149 CL-000344-00 Collar #loj g & 1 1 1 1
J-150 DSC-CB000100 Screw FEZE(M5 * 8m/m) 2 2 2 2
J-151 GP-048653-00 Cover EfMADM HH 1 1 1 1
J-152 SC-001817-00 Screw SAMAXEZE(M10 * 15m/m) 3 3 3 3
J-153 GP-048654-00 Mission EaiAn|M 3 3 3 3
J-154 PSC-AC001300 Screw AxZE(M5 * 20m/m) 4 4 4 4
J-155 PWS-CA000800 Spring Washer A I 2 QLAK(M5) 4 4 4 4
J-156 SC-001809-00 Screw HE e ghd 71§ X 3 3 3 3
J-157 GP-048655-00 Panel W E ] ZHd 1 1 1 1
J-158 GP-048656-00 Lever HE xH 2|y 1 1 1 1
J-159 PWS-AA001500 Washer HtAHMS5 « 1T) 5 5 5 5
J-160 PSC-AC001300 Screw x| 2E (M5 * 20m/m) 5 5 5 5
J-161 PSN-AA000700 Nut 4 E(M5) 1 1 1 1
J-162 PWS-CA000800 Spring Washer A I 2 QLAK(MS5) 1 1 1 1
J-163 BR-000360-00 Bearing H| o 2 1 1 1 1
J-164 PWS-CA000800 Spring Washer A Z2IkAK(MS5) 1 1 1 1
J-165 PWS-CA000800 Spring Washer A I 2 QLAK(MS5) 1 1 1 1
J-166 BR-000360-00 Bearing H o & 1 1 1 1
J-167 SC-001818-00 Screw AR EE (M5 * 20m/m) 1 1 1 1
J-168 GR-000030-00 Gear XL () e=olg 7o 1 1 1 1




E

o
o

C
o
2
o
o
'
o
2
S
a
=
0
Q ~
£
]
C
®
L
3}
Q
=
1o
L)
S
a




Ref. No. Parts No. Note Name of Parts = e oy App'lled

J-01[J-02[L-01|L-02| Period
J-169 DSC-CB000100 Screw FE2E(M5 * 8m/m) 2 2 2 2
J-170 BE-000334-00 Belt XL Efel HE 1 1 1 1
J-171 GR-000031-00 Gear XL & ¢Zo|F 7|0f 1 1 1 1
J-172 PSC-CB000600 Screw F=Z2E(M4 * 5m/m) 1 1 1 1
J-173 GP-048657-00 Cover XL HE 7 1 1 1 1
J-174 GP-048672-00 Support E#An|M ghalCY 1 1 1 1




£
2
c
®
£
3}
Q
=
Q
2
-

ol S 2HA|




Ref. No. Parts No. Note Name of Parts = o Oy App.hed
J-02[L-02| Period
K-6 GP-026661-04 Stand T-ct2 1 1 Feb.27.09
GP-026661-02 Stand T-Ci2| 1 1 Dec.16.09
K-7 GP-021576-04 Table(for Direct) EHo|S(ClO|HEE) 1 1 May.07.10
K-9 GP-024570-01 T-Post Support A T-Cl2| g A 1 1
K-10 AS-016603-00 Stand Women) T-Ci2| (0{M8) 1 1 Dec.30.09




-
(@)
)
(o}
=
o
(&)
e
=
o
| .
8]
n
i)
.
©
Q.
Q
2
)
=
(&)
X
W
£
2
c
®
o
(&)
QO
=
Q
i
T

Elol = &A (22x| 2E HE)




K1-4

AS-016604-00

Stand (Women)

Ref. No. Parts No. Note Name of Parts = | Oty App.hed

J-02|L-02| Period

K1-1 GP-021577-04 Table Hol= 1 May.07.10

GP-021577-03 Table Elolg 1 Dec.16.09

K1-2 AS-007805-01 Stand T-Ci2| 1Set | 1 Fed.27.09
AS-007805-00 Stand T-Ch2| 1Set 1

K1-3 GP-036831-02 Table Blolg 1 May.07.10

GP-036831-01 Table Blolg 1 Dec.16.09

T-Ci2| (014 &) 1 1 Dec.30.09




i
|

Accessories Mechanism
MIAME| ZHA

© ©

OH
=l

57
—
E
s
I
B (D)
!@@\ 1
s
W <L
|
| @
38

|

| © 36
Y
| 65 66
I
se® e
159 60 61 62 63 64
L




Ref. No. Parts No. Name of Parts = o Qb App'lled
J-02|L-01 Period
L1 91-001C-1230 Accessory Bag UMM 2| el 1 1 1 1
-2 91-002C-1230 Screw Driver(L) E2}o|H(X) 1 1 1 1
L-3 91-103C-1230 Screw Driver(M) E2}o|H () 1 1 1 1
L-4 91-103C-1230 Screw Driver(S) =2lol=()h) 1 1 1 1
L-5 GP-001624-00 Screw Driver for Needles Hhs =20l 1 1 1 1
L-6 91-001C-2700 L-Type Hexagonal Wrench(2mm) LA} &l X|(2mm) 1 1 1 1
-7 91-004C-2700 L-Type Hexagonal Wrench(2.5mm) |LA} &l X[ (2.5mm) 1 1 1 1
L-8 91-003C-2700 L-Type Hexagonal Wrench(3mm)  |LAF 2 X](3mm) 1 1 1 1
L-9 91-001C-3800 L-Type Hexagonal Wrench(4mm)  |LAF & X](4mm) 1 1 1 1
L-10 91-011C-1230 Oiler A FHE 1 1 1 1
L-11 GP-002421-00 Bottle of Qil g 1 1 1 1
L-12 91-020A-300G Thread Tweezers Al 1 1 1 1
L-13 GP-024508-01 Needle(TVX5 SAN6 10Nm/22) Hi= 5 5
L-14 91-101C-120H Head Cover o] & 1 1 1
L-16 AS-000298-00 Thread Stand (Ass'y) Al Zol(x) 1Set | 1Set | 1Set
L-17 CST-BF000200 Holder for Thread Guide Sub—-Bar  |AlZjZ20| H=7}0|E ZoO| 1 1 1
L-18 SC-000168-00 Screw A 20|52 x7}0| EZ0| THLHAFA'(MAXPO.7, L=20) 1 1 1 1
L-19 07016SC-7113 Screw A 20| 2 x7}0| EFO| THLIANB'(MAXPO.7, L=12) 1 1 1 1
L-20 SN-000026-00 Nut Ao Zo|2 Z=710|EF0| TH U E(M4xXP0.7) 2 2 2 2
L-21 GP-026295-01 Thread Guide Sub—Bar Almj2o| 2x710|E 1 1 1 1
L-22 GP-001516-00 Holder for Thread Guide Bar Al Z2o| 7to| = Fo| 1 1 1 1
L-23 PSC-AC004900 Screw AlmjZo| 710 EZ0| DHLIAHMAXPO.7, L=12) 3 3 3 3
L-24 PSN-AA001500 Nut Aj 20|70 =F0| 1 H 1 E(M4XP0.7) 2 2 2 2
L-25 GP-001515-00 Thread Guide Bar Almj 20| 7to| = 1 1 1 1
L-26 GP-023535-00 Lapper(XH) 2! iH(XH) 1 1
L-29 Fuse = 4 4 4 4
L-33 GP-016370-01 Cushion Bracket T4 =221 2 2 2 2 Dec.16.08
L-34 GP-016371-00 Cushion Rubber 817 4 4 4 4
L-35 SC-0183-2700 Screw(15/64" n=28) FM 2apal LAt 2 2 2 2
L-36 90S015S-306H Nut(M8) Hols 28 HE 2 2 2 2
L-37 90S013S-306H Bolt(M8) HolE 28 =E 2 2 2 2
L-38 WS-000185-00 Washer($8) HolS &3 2t 2 2 2 2 Apr.24.09
90S014S-306H Washer($8) Hols Z8 2t 2 2 2 2

L-39 GP-021233-00 Belt Cover(Upper) Hl E 7{ b (&) 1 1
L-40 GP-021235-00 Belt Cover(Lawer) H E e (31 1 1
L-41 14002SC-7113 Screw(M6xL14) HEH E LA 5 5
L-43 SC-0529-1230 Screw(9/64" n=40) W EZ e ZE LA} 3 3
L-44 - Nail kb s 10 10 10
L-45 90S008S-306H Oiler Supporter 29 ol 1
L-46 90-002C-7400 Oiler 2 MEE 1
L-52 GP-023536-00 Lapper(X) EHiEH(X)
L-54 GP-034115-00 Needle(TVX64NY #11PSU) Hi= 5
L-55 GP-028936-00 Bracket = =223 1
L-56 60-003S-7400 Screw O LEAL 2
L-57 99-004M-8200 Inner Box QliEtA 1 1
L-58 - CD Manual CD i wdd 1 1
L-59 DSC-BJ000200 Screw ST EHEE2LIAL 1 1
L-60 PSN-AA000700 Nut FUHHE 4 4
L-61 PSC-AC004500 Screw SUFHEO|IEE 4 4
L-62 PSC-AC004400 Screw SUTHE0|ZE 4 4
L-63 PWS-AA002600 Washer 2 kA 4 4
L-64 PSN-AA001500 Nut FUHHE 4 4
L-65 PSN-AA000500 Nut FUAHE 2 2
L-66 PWS-AA000800 Washer HE A 2 2




e
2
c
©
£
o
Q
=
o
e
c
o
(&)
=
<

il
ol
M0

0

s
3

4




Ref. No. Parts No. Note Name of Parts = o Qb HESSTTIDY
J-01[J-02|L-01|L-02 No.
M-3 02031SC-7113 Screw(M5x%L10) D™ LIAHMSXL10) 4 4 4 4
M-4 02030SW-5030 Washer 24N 4 4 4 4
M-5 SN-000010-00 Nut(M5) L E(M5) 4 4 4 4
M-7 05014SC-7113 Screw(M4x1.25) D™ LIAHM4AXL25) 4 4 4 4
M-10 05A052S-811H Hose Fe|E A 1 1 1 1
M-11 49-0000-1060 Cable Connect 7ol2 24H 1 1
M-13 AS-007806-00 Air Control Ass’y 32H(=X) 1Set 1Set
M-14 AS-007726-00 Air Control Ass’y—Clutch Motor SU(x=)-2HA 2 HE 1Set 1Set
M-15 AS-005733-00 Air Control Ass'’y SU(x) 1
M-16 AS-008445-00 Air Control Ass’y—Clutch Motor S(E)-SH%| ZE{ M E
M-17 GP-023367-00 Air Cylinder of of Al 21 (CQ2B40-15D-KR) 1 1
M-18 GP-031421-00 Air Cylinder of o{ Al 21 (CQ2B12-15DM) 1
M-19 GP-035495-00 Air Cylinder o o{ A2 (CQ2B12-15DM) 1
M-20 GP-029835-00 Air Cylinder of o MelH 1 1 1
M-21 AS-008244-00 |Option|Puller Valve Ass’y EWE(x) 1 1 1 1
M-22 DO-000684-00 |Option|Valve Bracket ExME S22 A 1 1 1 1
M-22-1 SN-0101-1600 |Option|Valve Bracket L E(11/64"N=40)
M-22-2 49A015S-811H [Option |Nipple SALEM-5H-4 1 1
M-22-3 | SC-000084-00 [Option|Screw oHM =22l chifA} 1 1
M-22-4 WS-000023-00 |Option|Washer M 1 1
M-22-5 AS-004003-00 |[Option|Switch SQf WE g AQIX| 1 1
M-22-6 GP-027305-02 |Option|Thread Guide AlAo| 1 1
M-22-7 GP-027306-01 |Option|Clamp Y= 1 1
M-23 05A039S-811H Air Tube AFEAMZIH ool /R E 1 1
M-24 GP-022402-00 Cylinder Aglf 2 2
M-25 22A062S-306H Coupling 71 £ 2 (KQU06-00) 3 3




Large Roller Puller Mechanism (LRP) - Option

e &3 E2 2 (LRP) — ME ALF

3

38— ;?; 38— 32




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period

N-2 SC-001514-00 Set Screw (M6+10) OHLEAL 2 2 2 2
N-3 BR-000340-00 Beating—6905ZZ (NTN) H o & 1 1 1 1
N-4 GP-043932-00 Pulley Lever Z2| 2l 1 1 1 1
N-5 BR-000322-00 Bearing (JMT6R (JMC)) LG 1 1 1 1
N-6 SC-001518-00 Cap Screw (M6+*25) OHLEAL 1 1 1 1
N-7 WS-000524-00 Washer (for JMT 6R) 5mm 2N 1 1 1 1
N-8 SC-001520-00 Cap Screw (M4%25) OHLEAL 1 1 1 1
N-9 GP-043933-00 Shaft Lever = 2l 1 1 1 1
N-10 SC-001519-00 Cap Screw (M6+%20) D™ LA} 1 1 1 1
N-11 GP-043934-00 Panel o 1 1 1 1
N-12 GP-043935-00 Column zy 1 1 1 1
N-13 BR-000323-00 Bearing -SB202 (JIB) LG 1 1 1 1
N-14 SC-001526-00 Column Screw ZE D LEAL 1 1 1 1
N-15 GP-043951-00 Qil Seal MU 1 1 1 1
N-16 GP-043936-00 Column (P.S.W 235A) e 1 1 1 1
N-17 SC-001521-00 Cap Screw (M6*30) OHLEAL 1 1 1 1
N-18 SC-001515-00 Set Screw (M6+15) OHLEAL 2 2 2 2
N-19 BR-000323-00 Bearing -SB202 (JIB) Hi o & 1 1 1 1
N-20 GP-043937-00 Speed Lever AT = 2y 1 1 1 1
N-21 SC-001519-00 Cap Screw (M6+%20) D™ LA} 1 1 1 1
N-22 GP-043938-00 Presser Bar +=d 1 1 1 1
N-23 SC-001527-00 Screw—6mm O™ LEAL 1 1 1 1
N-24 WS-000525-00 Wave Washer (WW08) It £ b 2 2 2 2
N-25 WS-000526-00 Washer (M6)-6mm 0.8t 2N 1 1 1 1
N-27 SC-001528-01 Screw (M5)-20mm OHLEAL 1 1 1 1 Apr.30.09
N-28 SN-000264-00 Nut (M5)-5mm HE 1 1 1 1
N-29 WS-000527-00 Spring Washer (M5) AT QLM 2 2 2 2
N-30 GP-043952-01 Lifting Hook 2 Zg & 1 1 1 1 Apr.30.09
N-31 GP-043939-00 Presser Bar +=d 1 1 1 1
N-32 SC-001522-00 Cap Screw (M5*8) D LA 1 1 1 1
N-34 SC-001529-00 Screw OHLEAL 1 1 1 1
N-38 GP-043953-00 Chain Ass'y A el (X) 1 1 1 1
N-39 GP-043940-00 Shaft (15 X 100mm) = 2y 1 1 1 1
N-40 SC-001516-00 Set Screw (M6+8) DY LEAL 2 2 2 2
N-41 GP-043941-00 P.S.W-A P.S.W-A 1 1 1 1
N-42 GP-043942-00 Presser Spring oty Axa| 1 1 1 1
N-43 SC-001530-00 Presser Screw 2 DHLEAL 1 1 1 1
N-44 WS-000528-00 Washer (M6)-6mm 0.8t 2kM 1 1 1 1
N-45 BR-000324-00 Bearing —HK1012 (INA) Hi o & 1 1 1 1
N-46 GP-043943-00 P.S.W-H P.S.W-H 1 1 1 1
N-47 SC-001523-00 Cap Screw (M8+%25) D™ LA} 1 1 1 1
N-48 WS-000529-00 Washer (M8) M 1 1 1 1
N-49 PN-000697-00 Pin o 2 2 2 2
N-50 BR-000324-00 Bearing —HK1012 (INA) H o & 1 1 1 1
N-51 GP-043944-00 Link Shaft EEE 1 1 1 1
N-52 RI-000147-00 Snap Ring (10 ) A 1 1 1 1
N-53 SC-001524-00 Cap Screw (M6+*45) OHLEAL 1 1 1 1
N-54 SN-000265-00 Nut (M4)-4mm HE 1 1 1 1
N-55 WS-000530-00 Washer (M4)-4mm kM 1 1 1 1
N-56 BR-000325-00 Bearing ~JMT5R (JMC) LG E 1 1 1 1
N-57 SC-001520-00 Cap Screw (M4x25) ESIEYN: 1 1 1 1
N-58 SN-000266-00 Nut (M5) HE 1 1 1 1
N-59 BR-000326—-00 Bearing —JFT5R (JMC) LG E 1 1 1 1
N-60 SC-001520-00 Cap Screw (M4+%25) D™ LA} 1 1 1 1
N-61 WS-000531-00 Washer (M4)-4 B 1 1 1 1
N-62 GP-043945-00 P.S.W —| P.S.W -l 1 1 1 1




Large Roller Puller Mechanism (LRP) - Option

e &3 E2 2 (LRP) — ME ALF

3

38— ;?; 38— 32




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period

N-65 GP-043946-00 Polyurethane Ee| el et 1 1 1 1
N-66 SC-001531-00 Screw—64/9-40 eSS 2 2 2 2
N-67 GP-043947-00 Lower Roller Guide 2 S2{7l0|= 1 1 1 1
N-68 GP-043948-00 Knife Blade Lol = 1 1 1 1
N-69 SC-001532-00 Screw—64/9-40 OHLEAL 1 1 1 1
N-70 GP-043949-00 Lower Roller 2 S 1 1 1 1
N-71 SC-001521-00 Cap Screw (M6+30) eSS 1 1 1 1
N-72 SC-001533-00 Screw—16/5-24 OHLEAL 1 1 1 1
N-73 WS-000532-00 Washer (M8) M 1 1 1 1
N-74 SC-001523-00 Cap Screw(M8+*25) eSS 1 1 1 1
N-75 WS-000533-00 Washer (M6) 2 2 2 2 2
N-76 SC-001524-00 Cap Screw (M6+%60) D™ LA} 2 2 2 2
N=77 GP-043950-00 Shaft (15 X 330) = 2y 1 1 1 1
N-78 SC-001517-00 Set Screw (M6+40) O™ LEAL 4 4 4 4
N-79 SC-001519-00 Cap Screw (M6+%25) eSS 4 4 4 4
N-80 GP-043987-02 Mark E=! 1 1 1 1 Dec.16.09
N-81 PL-000010-00 Crank Pulley 3¥3 E2| 1 1 1 1 Apr.30.09
N-82 GP-045592-00 Bearing Bracket Holg =27 1 1 1 1 Apr.30.09
N-83 SC-000039-00 Screw(M3x5) OHLEAL 3 3 3 3 Apr.30.09
N-84 BR-000336-00 Bearing (HF 2520) Hi o & 1 1 1 1 Apr.30.09
N-85 GP-045593-00 Engine Rod oxl 2= 1 1 1 1 Apr.30.09
N-86 BR-000337-00 Bearing (HK 2512) LG 1 1 1 1 Apr.30.09
N-87 BR-000338-00 Bearing (HK1416) LG E 1 1 1 1 Apr.30.09
N-88 ST-000088-00 Break Shaft1 =ejol3 & 1 1 1 1 Apr.30.09
N-89 BR-000338-00 Bearing (HK1416) Hi o & 1 1 1 1 Apr.30.09
N-90 RI-000162-00 E - Ring E-& 1 1 1 1 Apr.30.09
N-91 ST-000089-00 Break Shaft 2 =ejlo|3 F-2 1 1 1 1 Apr.30.09
N-92 BR-000339-00 Bearing (HF 2512) Hi o & 1 1 1 1 Apr.30.09
N-93 RI-000163-00 E - Ring E-& 1 1 1 1 Apr.30.09
N-94 CL-000330-00 Tension Disk M ClA3 1 1 1 1 Apr.30.09
N-95 WS-000566-00 Washer (WW25) 2N 1 1 1 1 Apr.30.09
N-96 GP-045594-00 Oil Urethane 22 P2 EF 1 1 1 1 Apr.30.09
N-97 WS-000532-00 Washer (M8) 2tM 1 1 1 1 Apr.30.09
N-98 BR-000324-00 Bearing (HK 1012) LG E 1 1 1 1 Apr.30.09
N-99 BS-000038-00 Bushing 724 1 1 1 1 Apr.30.09
N-100 RI-000164-00 E - Ring E-& 1 1 1 1 Apr.30.09




Small Roller Puller Mechanism (SRP) - Option

48 B8] Za 2 (SRP) - MEHAjR

33 33

3

357 34 357 34

107 T
TYPE : SRP @ . 66 ‘ /
G RaterPuten ~e 67 /
SAGHINERY co. LTo. U e Vs
105 s




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period
0-1 SC-001514-00 Hex Set Screw(M6+10) O™ LEAL 2 2 2 2
0-2 PL-000010-00 Crank Pulley 3¥3 E2| 1 1 1 1
0-3 BR-000340-00 Ball Bearing = Hog 1 1 1 1
0-4 GP-045592-00 Bearing Gasket Ho{2 JpAZ 1 1 1 1
0-5 SC-000039-00 Pan Head Screw(M3+*5) D™ LA} 3 3 3 3
0-6 GP-043932-00 Pulley Lever Z2| 2l 1 1 1 1
0-7 SC-001520-00 Hex Socket Head Cap Screw(M4%25) |2 & L}AL 1 1 1 1
0-8 BR-000322-00 Rod Ends R E 1 1 1 1
0-9 SC-000158-00 Hex Socket Head Cap Screw(M4#25) |1 LIAL 1 1 1 1
0-10 WS-000524-00 Bearing Washer(M6) LNEES 1 1 1 1
O-11 GP-043950-00 Puller Shaft 2| & 1 1 1 1
0-12 GP-043933-00 Shaft Lever = 2y 1 1 1 1
0-13 SC-001519-00 Hex Socket Head Cap Screw (M6%20) |2 & LIAL 1 1 1 1
0-14 GP-043934-00 Panel o 1 1 1 1
0-15 SC-001519-00 Hex Socket Head Cap Screw (M6%20) |2 & L}AL 2 2 2 2
0-16 SC-001517-00 Hex Set Screw(M6+*40) OHLEAL 4 4 4 4
0-17 GP-043935-00 Column 7ls 1 1 1 1
0-18 BR-000323-00 Ball Bearing = Holg 1 1 1 1
0-19 SC-001526-00 Column Screw(P1+10*40Q) O™ LEAL 1 1 1 1
0-20 GP-043951-00 Qil-Seal 2 A 1 1 1 1
0-21 GP-043936-00 Column(P.S.W-235A) 7S 1 1 1 1
0-22 SC-001521-00 Hex Socket Head Cap Screw (M6+30) ESIEYN: 1 1 1 1
0-23 SC-001515-00 Hex Socket Head Cap Screw (M6x15) DA LA} 2 2 2 2
0-24 BR-000323-00 Ball Bearing ELNE 1 1 1 1
0-25 GP-043937-00 Speed Lever =T Bl 1 1 1 1
0-26 SC-001519-00 Hex Socket Head Cap Screw (M6+20) DA LA} 1 1 1 1
0-27 SC-001527-00 Pan Head Screw(M6+20) O™ LEAL 1 1 1 1
0-28 WS-000525-00 Wave Washer 2kM 2 2 2 2
0-29 GP-043938-00 Lifting Lever EEERE 1 1 1 1
0-30 WS-000526-00 Plan Washer A 1 1 1 1
0-31 SC-001528-01 Pan Head Screw OHLEAL 1 1 1 1
0-32 GP-043952-01 Lifting Hook 2| X8 = 2 2 2 2
0-33 GP-043939-00 Lifting Break 2|Zg =203 2 2 2 2
0-34 SC-001522-00 Hex Socket Head Cap Screw DA LA} 2 2 2 2
0-35 GP-043953-00 Lifting Hook 2|Zg = 2 2 2 2
0-36 SN-000264-00 Hexagon Nut HE 1 1 1 1
0-37 WS-000527-00 Spring Washer A T2 9N 2 2 2 2
0-38 SC-001529-00 Pan Head Screw O™ LEAL 1 1 1 1
0-39 GP-043940-00 Shaft = ey 1 1 1 1
0-40 SC-001514-00 Hex Set Screw DHLEAL 2 2 2 2
0-41 GP-045601-00 P.S.W-H [ ES 1 1 1 1
0-42 SC-001524-00 Hex Socket Head Cap Screw DM LA} 1 1 1 1
0-43 GP-043944-00 Link Shaft g3 = 1 1 1 1
0-44 BR-000324-00 Needle Roller Hs E8 1 1 1 1
0-45 BR-000324-00 Needle Roller UE E8 1 1 1 1
0-46 RI-000147-00 Snap Ring AH 1 1 1 1
0-47 WS-000526-00 Plan Washer (M6) B 2 2 2 2
0-48 GP-045602-00 P.S.W-N O ES 1 1 1 1
0-49 SC-001523-00 Hex Socket Head Cap Screw (M8x15) | LIA} 1 1 1 1
0-50 WS-000529-00 Plan Washer 2kM 1 1 1 1
0-51 CL-000330-00 Tension Disk A CjAa3 1 1 1 1
0-52 WS-000566-00 Wave Washer b 1 1 1 1
0-53 GP-045594-00 Qil Urethane 22 e E 1 1 1 1
0-54 WS-000532-00 Washer A 1 1 1 1
0-55 GP-043945-00 P.S.W-I oF 1 1 1 1
0-56 BR-000336-00 Needle Clutch s 22| 1 1 1 1




Small Roller Puller Mechanism (SRP) - Option

48 22| Zaf B (SRP)- MEAbe

33 33

3

357 34 357 34

107 T
TYPE : SRP @ . 66 ‘ /
G RaterPuten ~e 67 /
SAGHINERY co. LTo. U e Vs
105 s




Ref. No. Parts No. Note Name of Parts = o Qb App'lled
J-01[J-02(L-01|L-02| Period
0-57 GP-045603-00 Engine Rod Ax RE 1 1 1 1
0-58 BR-000337-00 Needle Roller s E8 1 1 1 1
0-59 BR-000338-00 Needle Roller Hs S 1 1 1 1
0-60 ST-000090-00 Break Shaft =ejol3 & 1 1 1 1
0-61 BR-000338-00 Needle Roller UE E8 1 1 1 1
0-62 RI-000162-00 E-Ring E-& 1 1 1 1
0-63 ST-000091-00 Break Shaft 2gol3 & 1 1 1 1
0-64 BR-000339-00 Needle Clutch s 22X 1 1 1 1
0-65 RI-000163-00 E-Ring E-& 1 1 1 1
0-66 WS-000567-00 Plan Washer 24N 1 1 1 1
0-67 SC-001689-00 Hex Socket Button Head Cap Screw OHLEAL 1 1 1 1
0-68 BR-000341-00 Ball Bearing = Ho 4 4 4 4
0-69 ST-000092-00 Link Shaft g3 5 1 1 1 1
0-70 GR-000016-00 Shield 7|01 1 1 1 1
O-71 RL-000004-00 Polyurethane Eo| el et 1 1 1 1
0-72 GR-000017-00 Gear 7104 1 1 1 1
0-73 SC-001690-00 Pan Head Screw(M4%10) O™ LEAL 1 1 1 1
0-74 GP-045604-00 Cover 71t 1 1 1 1
0-75 SP-000059-00 Presser Spring oted Ama| 1 1 1 1
0-76 SC-001691-00 Screw OHLEAL 1 1 1 1
0-77 PN-000757-00 Spool Pin AEH 1 1 1 1
0-78 SN-000290-00 Nut HE 1 1 1 1
0-79 GP-045606—-00 Cover 71t 1 1 1 1
0-80 SC-001692-00 Pan Head Screw(M3+*5) D™ LA} 1 1 1 1
0-81 GP-045607-00 Lifting Guide 2| =8 Jlol= 2 2 2 2
0-82 SN-000266-00 Hexagon Nut HE 2 2 2 2
0-83 GP-045608-00 Driving Box EIES 1 1 1 1
0-84 SP-000060-00 Presser Spring oty Axa| 1 1 1 1
0-85 PN-000758-00 Spool Pin AEH 1 1 1 1
0-86 SC-001693-00 Presser Spring Screw O™ LEAL 1 1 1 1
0-87 GP-045609-00 Presser Guide 7tol= 1 1 1 1
0-88 SC-001519-00 Hex Socket Head Cap Screw(M6+25) |2 & LIAL 2 2 2 2
0-89 WS-000533-00 Plan Washer 2kM 2 2 2 2
0-90 20-037S-5030 Hex Socket Head Cap Screw(M4*30) DA LA} 1 1 1 1
0-91 BR-000325-00 Rod Ends ZEAdE 1 1 1 1
0-92 WS-000568-00 Washer M 1 1 1 1
0-93 SN-000266-00 Hexagon Nut HE 1 1 1 1
0-94 SC-001520-00 Hex Socket Head Cap Screw(M4#25) [ I& LIA}L 1 1 1 1
0-95 BR-000326-00 Rod Ends REdE 1 1 1 1
0-96 WS-000531-00 Washer 2kM 1 1 1 1
0-97 SN-000291-00 Speed Nut HE 1 1 1 1
0-98 WS-000533-00 Plan Washer 24M 2 2 2 2
0-99 SC-001524-00 Hex Socket Head Cap Screw(M6%60) |2 LEA} 2 2 2 2
0-100 SC-001533-00 Screw O LEAL 1 1 1 1
0-101 WS-000532-00 Plan Washer 24M 1 1 1 1
0-102 SC-001523-00 Hex Socket Head Cap Screw(M8%25) |1 LIA} 1 1 1 1
0-103 PN-000696-00 Pin o 2 2 2 2
0-104 AS-015550-00 Engine Ass'y ESIED) 1 1 1 1
0-105 GP-045486-01 Mark (SRP) E2{ 03 (SRP) 1 1 1 1 Dec.16.09
0-106 01-011C-2350 Cable Holder C(5N) H ol =Z&0[C(5N) 1 1 1 1
0-107 | 02004SC-4113 Screw (M4XL8) 7|0l £ &0l HAHMA4XLS) 1 1 1 1
0-108 SC-001508-00 Stud Screw FE 22 ThtAt 1 1 1 1




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-007R—-8130 |Rubber Cap 13 | C-19 14006SC-7113|Screw 45 | J-97 AS—-005137-00 |Lower Thread Take-Up Ass'y | 37 11-6
01-008R-3400 |Rubber Cap 7 A-23 14019SR-4013|C-Ring(@42) 27 | G-10 AS-005141-01 |Idler Base Ass'y 19 E-1
01-009R-2350|Cable Holder 21 E-59 14019SR-4013 |Retaining i B-8 AS-005141-01 |Idler Base Ass'y 23 E1-1
01-011C-2350|Cable Holder C(5N) 65 | 0O-106 | [16-005C—3710 |Nut 35 | I-121 AS-005146-00 |Upper Thread Ten. Regulator | 31 1-35
01-017W-1600|Washer 33 | I-112 16-005C-3710|Nut 41 [I11-121 [ |AS-005146-00 |Upper Thread Ten. Regulator | 37 | 11-35
01-017W-1600|Washer 39 [11-112| [16-005C—-3710 [Nut(11/64"n=40) 33 | I-110 | [AS—005148-00 |Upper Thread Tension Stud Assy | 31 1-36
01022BR-T121 |[Needle Bearing 13 | C-18 16—-005C—3710|Nut(11/64"n=40) 33 | I-111 AS-005148-00 |Upper Thread Tension Stud Ass'y 37 | 1-36
01-035P-7400 |Pin 9 A-62 16-005C-3710|Nut(11/64"n=40) 39 [11-110| [AS-005733-00 |Air Control Ass’y 57 | M-15
01-054R-300G |Cutter Driving Arm Shaft Rubber Cap| 7 A-20 16-005C—3710|Nut(11/64"n=40) 39 |11-111| |AS-005733-04|Air Cylinder 15 | D-37
01-066A-120H|C-Ring(@32) 19 | E-24 17-014A-7900 |Ball 17 | D1-37 | |AS—005734~-00 |Uper Thread Tension Adjust Stud Assy | 39 | 11-113
01-066A-120H|C-Ring(@32) 23 | E1-20 | [17039SC-4113|Screw(M6XL17) 19 E-16 AS—005734-00 |Upper Thread Tension Adust Stud Assy | 33 | =113
01-067A-120H [Bearing(6201VV) 19 | E-23 17039SC-4113|Screw(M6xL17) 23 | E1-14 | [AS-005735-00 [Thread Tension Adjust Assy | 35 | =130
01-067A-120H |Bearing(6201VV) 23 | E1-19 | | 20-037S—5030 |Hex Socket Head Cap Screw(M4+30) 65 | 0-90 AS—-005735-00 [Thread Tension Adjusting Ass'y 39 [1-114
01-088A-7600 |Bearing(62007) 27 G-7 22A062S-306H|Coupling 57 | M-25 AS-005755-00 Take—Up Plate(Ass'y)| 33 1-95
02004SC—-4113|Screw (M4XL8) 65 | 0O-107 | |26018SC-7113|Screw(M6xL30) 19 E-17 AS-005755-00 [Take-Up Plate(Ass'y)| 39 | 11-95
02015BR-T121 |Bearing(62012) 27 G-8 27084SC-8119|Screw 43 J-53 AS-005820-00 |Looper Shaft Link Ass'y| 29 H-6
02-016A-120D |Bearing(6302ZZ-NR) | 11 B-5 40-108G-2070|Spring 35 | =132 AS-006209-00 |Inclined Guide Tube Ass’y | 35 | 1-123
02-020S-120D |Screw(M5) 19 | E-33 | [40-108G—-2070|Spring 41 [11-132 | [AS-006209-00 (Inclined Guide Tube Ass’y | 41 |11-123
02023ET-A001 [Magnet 7 A-28 40-204A-2350|Cap 33 | I-115 | [AS-006210-00 |Bracket Ass’y 35 | I-122
02-023R-1200|0-Ring(@16) 23 | E1-32 | |40-204A-2350 |Cap 39 |11-115]| |AS-006210-00 [Bracket Ass’y 41 |1-122
02-023R-120D |O-Ring(@16) 19 E-43 40-304A-1230 |Plate 35 | I-119 AS-006720-00 |Dog Feed Bar Ass’y 25 F-33
02030SW-5030|Washer 57 M-4 40-304A-1230 |Plate 41 |11-119 | |AS-006766-02 |Presser Foot Ass’y 15 | D-60
02031SC-7113|Screw(M5xL10) 57 M-3 40-304A-2350 |Thread Guide Disk 35 | I-120 AS-006766-02 |Presser Foot Ass’y 17 | D1-40
02065SC—-3328|Screw 45 | J-98 40-304A-2350|Thread Guide Disk 41 [11-120 | [AS-006766-03 |Presser Foot Ass’y 15 | D-60
02065SC-3328|Screw 45 | J-108 | |40-333G-123B|Spring 35 | I-116 | |AS-006766-03 |Presser Foot Ass’y 15 | D1-40
02065SC-3328 |Screw 47 | J-135 | [40-333G—-123B|Spring 39 |11-116| |AS-006944-00 |Presser Foot Ass'y 15 | D-18
02065SC-3328 |Screw 47 | J-146 | [40-804W-1230|Spring Stopper 35 | I-117 AS-006944-00 |Presser Foot Ass'y 17 | D1-10
03010MC-4135|Screw(M3) 15 | D-54 40-804W-1230|Spring Stopper 41 |1-117| |AS-006962-00|Cylinder 15 | D-51
03026SW-9115|Spring Washer 19 | E-29 40S009S-306H |Spring Cover 35 | I-118 | |AS-006992-02|Feed Dog Ass'y 25 F-15
03026SW-9115|Spring Washer 23 | E1-25| |40S009S-306H|Spring Cover 41 | 11-118| |AS-007099-00 |Lower Thread Take-up Ass'y | 35 | 1-126
04-104R-1230 |Rubber Cap 7 A-56 41S023S-306H |Screw(11/64”n=28) 23 | E1-40 | |AS—-007099-00 |Lower Thread Take-up Ass’y | 41 |11-126
04-104R-1230 |Rubber Cover 15 | D-49 | |41S023S-306H |Screw(11/64”n=40) 19 | E-19 AS-007539-00 |Arm Bed 7 A-57
04-104R-1230 |Rubber Cover 17 | D1-23 | [41S023S-306H [Screw(11/64"n=40) 33 | I-109 AS-007544-04 |Feed Dog Ass'y 25 F-38
05-014C-1230|E-Ring(@5) 25 F-22 44-017C—-1230 |Oil Return Pipe Holder 13 | C-23 AS-007548-00 [Thread Tension Adjust Ass'y 35 | I-131
05014SC-7113|Screw(M4xL25) 57 M=7 44-116M-7900|Sticker 9 A-64 AS-007548-00 [Thread Tension Adjust Ass'y 41 | 1-131
05026SC—-4113|Screw(9/64"n=40) 29 | H-35 4485007S-306H |Qil Return Felt 13 | C-24 AS-007726-00 |Air Control Ass’y-Clutch Motor| 57 | M-14
05A039S-811H|Air Tube 57 | M-23 | |46-002A-2300 |Sensor 19 | E-53 | |AS-007805-00|Stand 53 | K1-2
05A0525-811H|Air Tube 15 | D-39 49-0000-1060 |Cable Connect 57 | M=11 AS-007805-01 |Stand 53 | K1-2
05A0525-811H|Hose 57 | M—10 49A014S-811H|Elbow Union 15 | D-38 AS-007806-00 |Air Control Ass’y 57 | M-13
06060MC-4517|Screw(M6) 15 | D-55 49A015S-811H|Nipple 57 [M-22-2| [AS-008244-00 |Puller Valve Ass’y 57 |M-21-2
06060MC—4517|Screw(M6) 17 | D1-29 | [60-0035-7400 |Screw 55 | L-56 | [AS-008445-00 |Air Control Ass'y-Cluich Motor| 57 | M-16
06060MC-4517|Screw(M6XL6) 15 | D-30 90-002C-7400|Oiler 55 L-46 AS-015294-00 |Presser Foot Ass'y -1/8” | 17 | D1-10
06060MC—-4517|Screw(M6XL6) 17 | D1-19 | |190S008S-306H |Oiler Supporter 55 | L-45 | |AS-015436-00|Feed Dog Ass'y - 1/8" | 25 | F-15
06060MC—-4517|Screw(M6XL6) 25 | F-32 | |90S013S-306H|Bolt(M8) 55 | L-37 | |AS-015550-00 |Engine Ass'y 65 | 0-104
06060MC-4517|Screw(M6XL6) 33 | 1-102 | |90S014S-306H|Washer($8) 55 | L-38 | |AS-016603-00|Stand Women) 51 | K-10
06060MC-4517|Screw(M6XL6) 39 [11-102 | {90S0155-306H [Nut(M8) 55 L-36 AS-016604-00 [Stand (Women) 53 K1-4
07-011W-1230|Spring Washer(@5) | 19 | E-34 | |91-001C-1230 |Accessory Bag 55 | L-1 BE-000088-00 |Belt 19 | E-50
07016SC-7113|Screw 55 | L-19 91-001C~-2700 |L-Type Hexagonal Wrench(2mm) | 55 L-6 BE-000088-00 |Belt 23 | E1-39
07016SC-7113|Screw(9/64"n=40) 19 | E-47 | |91-001C-3800 |L-Type Hexagonal Wrench(4mm) | 55 -9 BE-000333-00|Roller Belt 43 | J-22
07016SC-7113|Screw(9/64"n=40) 23 | E1-52 | 191-002C-1230 |Screw Driver(L) 55 -2 BE-000334-00 |Belt 49 | J-170
08037SC-120D|Coupling Screw(M6) | 19 | E-37 | |91-003C-2700 |L-Type Hexagonal Wrench(3mm) | 55 | L-8 | |BR-000150-00|Bearing(6302V) 11 | B-6
09-034W-7400|Washer 19 | E-26 | |91-004C—-2700 |L-Type Hexagonal Wrench(2.5mm) | 55 | L-7 BR-000150-00 [Bearing(6302V) 27 | G-9
09-034W-7400|Washer 23 | E1-22 | [91-011C-1230|Oiler 55 L-10 BR-000150-00|Bearing(6302ZZ-NR) | 19 | E-39
10-014C-2077 |Pin 7 A-41 91-020A-300G [Thread Tweezers 55 L-12 BR-000150-00|Bearing(6302ZZ-NR) | 23 | E1-28
10-020W-2700|Washer 25 F-24 91-101C-120H|Head Cover 55 L-14 BR-000178-00|Bearing 45 | J-101
10-020W-2700|Washer(@5) 19 | E-35 | |91-103C-1230|Screw Driver(M) 55 L-3 BR-000178-00 [Bearing 45 | J-103
11-017C-7507 |[Nut 25 | F-30 | |91-103C-1230|Screw Driver(S) 55 | L-4 BR-000178-00|Bearing 45 | J-107
13030SC-4517|Screw 47 | J-126 | |99-004M-8500|Screw 55 | L-57 | |BR-000178-00|Bearing 45 | J-111
13030SC-4517|Screw 47 | J-128 | |AS-000298-00 |Thread Stand(Ass'y) | 55 | L-16 | |[BR-000178-00|Bearing 47 | J-114
14002SC-7113|Screw(M6xL10) 15 | D-34 AS-004003-00 |[Switch 57 |M-22-5| |BR-000178-00|Bearing 47 | J-116
140028C-7113|Screw(M6XL14) 55 | L=41 | |AS-005136-00 |Looper Feed Bar Ass'y | 29 | H-1 | [BR-000178-00 |Bearing 47 | J-138
14006SC-7113|Screw 43 | J-6 | |AS-005137-00 |Lower Thread Take-Up Ass'y | 31 -6 | |BR—-000178-00 |Bearing 47 | J-143




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
BR-000217-00|Bearing 47 | J-134 | [|CL-000330-00 [Tension Disk 61 N-94 | |GP-016369-01|Needle Bar Bush(L) 13 | C-11
BR-000217-00|Bearing 47 | J-148 | [CL-000330-00 [Tension Disk 63 | O-51 GP-016370-01|Cushion Bracket 55 | L-33
BR-000322-00|Bearing (JMT6R (JMC)) | 59 N-5 CL-000343-00 |Collar 47 | J-130 | |GP-016371-00|Cushion Rubber 55 | L-34
BR-000322-00|Rod Ends 63 | 0-8 | |CL-000344-00|Collar 47 | J-132 | [GP-016372-00|Needle Thread Guide | 31 | 1-37
BR-000323-00 [Ball Bearing 63 | 0-18 | |CL-000344-00|Collar 47 | J-149 | |GP-016372-00|Needle Thread Guide | 37 | 11-37
BR-000323-00 |Ball Bearing 63 | O-24 CMB-LA016401|Bed Top Cover 7 A-11 GP-016373-00 |Thread Guide Set Bracket | 31 =12
BR-000323-00|Bearing -SB202 (JIB)| 59 | N-13 | [CST-BF000200|Holder for Thread Guide Sub-Bar | 55 | L—-17 | |[GP—016373-00 Thread Guide Set Bracket | 37 | 11-12
BR-000323-00|Bearing -SB202 (JIB)| 59 | N-19 CTT-BJ004801 |Needle Plate-1/8" 13 | c-12 | |GP-016374-00|Thread Retainer 31 =13
BR-000324-00|Bearing (HK 1012) 61 N-98 | [CUS-DA002301|Link Cam 13 C-1 GP-016374-00 |Thread Retainer 37 | 1-13
BR-000324-00|Bearing ~-HK1012 (INA) | 59 | N-45 | [DBS-DA023300|Presser Bar Bush(L) | 15 | D-9 ||GP-016375-00|Upper Thread Bracket | 31 | 1-38
BR-000324-00 |Bearing ~HK1012 (INA) | 59 | N-50 | |DBS-DA023300|Presser Bar Bush(L) | 17 | D1-3 | |GP—016375-00|Upper Thread Bracket | 37 | 11-38
BR-000324-00|Needle Roller 63 | 0-44 | |pBS-DA046300|Presser Bar Bush(L) | 15 | D-62 | |GP=016376-00 Tension Release Lever | 31 1-51
BR-000324-00 |Needle Roller 63 | O-45 | [DBS-DA046300|Presser Bar Bush(L) | 17 | D1-42 | |GP—016376-00 Tension Release Lever | 37 | 11-51
BR-000325-00|Bearing ~JMT5R (JMC) | 59 | N-56 DBS-DB007302|Presser Bar Bush(U) | 15 D-8 GP-016377-00 [Tension Release Lever Shaft 31 =52
BR-000325-00|Rod Ends 65 | 0-91 DO-00684-00 |Valve Bracket 57 | M—22 GP-016377-00{Tension Release Lever Shaft 37 | 1-52
BR-000326-00|Bearing —~JFT5R (JMC) | 59 | N-59 DPL-BD002701(Top Shaft Timing Pulley| 19 E-9 GP-016380-01 |[Knee Lifting Lever 15 | D-10
BR-000326-00|Rod Ends 65 | 0-95 | [ppL-BD002701[Top Shaft Timing Pulley| 23 | E1-9 | |GP~016380-02|Knee Lifting Lever | 15 | D-10
BR-000336-00 [Bearing 45 | J-91 | |DpN-AD00BOO1 |Neede Bar Comecing FoaPn | 13 | C—s | |GP—016382-02|Cylinder Bracket 15 | D-26
BR-000336—-00|Bearing 45 | J-95 DSC-BB000400|Screw(11/64”n=40) 7 A-33 GP-016383-00 |Presser Bgr lBracklet 15 | D-11
BR-000336-00|Bearing (HF 2520) 61 N-84 DSC-BJ000200 |Screw 55 L-59 GP-016384-00|Knuckle for Lifting pyhnder 15 | D-12
BR-000336-00|Needle Clutch 63 | 0-56 | [55c—cB000100!Screw 27 | =124 GP-016385-00 |Looper Shaft Busthg( R)| 29 | H-27
BR-000337-00|Bearing (HK 2512) | 61 | N-86 | [15c-0B000100lScrew 47 | y—131 | |GP=016386-01|Looper Shaft Bushing( F) | 29 | H-28

— — — — 1 — 7 —
BR-000337-00 Neegle Roller 65 | O-58 DSC-CB000100lScrew 47 | —133 2z 812222 gg \TAr/wlrea'c—i{Tla(ljke Up Cover . |A32
BR-000338-00 Bear?ng 45 J-81 DSC-CB000100/Screw 47 | J=150 me— Wfre Holder T
BR-000338-00 |Bearing 45 J-82 DSC-CB000100lScrew 29 | J—169 o orere o P|re oBer — . -

— — i 4 - - — resser bar Lin -
:2 22222: gg Eearlng (HK1416) 6? ; 23 GP-000835-03Syne. Sensor Sit 19 L E-T GP-016432-03|Direct-Hand Pull 19 | E-3

— — i 4 -87 - — irect—-Hand Pulle -
BR-000338-00 Bearmg (HK1416) 61 | N-89 GP-000925-00/Felt 33 | 1769 GP-016433-00/|0il G Wind , 19 | E-44

— — = - — | auge INndow -
BR-000338-00 Nea!TgR I 65 | 0O-59 GP-000925-00 Felt 89 | 769 | 1 e 016433-00/01l G Wind 23 | E1-33

— —! eedle Roller - - — | auge Winaow -
BR-000338-00 [Needle Roll 65 | 0-61 GP-000933-00{Tank 33 | 1768 | | Gp_016434-01 |Cover 19 | E-46

— — eedale noller - . —| Vi -
BR-000339-00 |Beari 45 | Joss | [or-000933-00|Tank 39 | 11768 | 1 op_016434-01 |Cover 23 |E1-35

— — earing - - — -
BR-000339-00 |Beari 45 | y-g2 | [GP7001049-00|Cover 38 | =71 | [Gp-016461-05Timing Pulley Cover | 19 | E-4

- — earing - - - -
BR-000339-00 Bearing (HF 2512) | 61 | N-g | | o —001049-00|Cover 89 | N=71 | [Gp-016461-05Timing Pulley Cover | 23 | E1-4

_ — : _ _ _ _
BR-000339-00 [Needle Clutch 65 | 0-6a | |GP~001400-00|Spring 81 | 1720 1 |Gp-016461-06|Timing Pulley Cover | 19 | E-4
BR-000340-00|Ball Bearing 63 | 03 ||GP-001400-00/Spring 37 | 11720 | 1Gp-016461-06|Timing Pulley Cover | 23 | E1-4
BR-000340-00 Bealing-69052Z (NTN) | 59 | N-3 | [or—001499-00|Coupling 19 | E=86 | IGp-016462-00|Motor Bracket 19 | E-5
BR-000341-00 Ball Bearing 65 | 0-6s | [GP=001515-00Thread Guide Bar | 55 | L=25 | |Gp_016463-01 |Sensor Base 19 | E-6
BR-000359-00 Bearing 43 | J-p7 | |GP=001516-00|Holder for Thread Guide Bar | 55 | L=22 | I5p_016464-00|Timing Pulley Cover | 19 | E-7
BR-000359-00 Bearing 43 | J-35 | |GP=001624-00|Screw Driver for Needles | 55 | L=5 | |Gp-_016464-00|Timing Pulley Cover | 23 | E1-7
BR-000359-00 |Bearing 43 | -3 | |GP=002111-00|Roller 19 | E57 | IGP-016465-00|Upper Thread Cam | 31 | I-40
BR-000359-00 |Bearing 45 | J-e1 | |GP—002421-00|Bottle of Oil 55 | L-11 | |GP-016465-00|Upper Thread Cam | 37 | 11-40
BR-000359-00 |Bearing 45 | J-e3 | |GP—016130-09|Bed 7 | AT | |GP-016466-01 |Lower Thread Guide Support | 31 | I—14
BR-000359-00|Bearing 45 | y-72 | |GP=016130-10|Bed 7 | A1 | |GP-016466-01|Lower Thread Guide Support | 37 | 11—14
BR-000360-00 |Bearing 45 | J-100 | |GP=016130-12|Bed 7 | A1 | |GP-016469-02|Upper Shaft 11 | B-1
BR-000360-00 [Bearing 45 | J-110 | |GP—016131-04|Arm 7 | A2 | |GP-016469-03|Upper Shaft 11 | B-1
BR-000360-00 [Bearing 47 | J-163 | |[GP-016131-09Arm 7 | A=2 | |GP-016469-04|Upper Shaft 11 | B-1
BR-000360-00 [Bearing 47 | J-166 | |[GP-016131-11|Arm 7 | A-2 | |GP-016469-05|Upper Shaft 11 | B-1
BR-000361-00 [Bearing 47 | J-139 | |[GP-016131-12]Arm 7 | A-2 | |GP-016471-04|Lower Shaft Timing Pulley | 19 | E-8
BR-000361-00 [Bearing 47 | J-144 | |GP-016357-01 Presser Bar 15 | D-57 | |GP-016471-04|Lower Shaft Timing Pulley | 23 | E1-8
BS-000038-00 [Bushing 61 | N-99 | |GP-016357-01 |Presser Bar 17 | D1-1 | |GP-016552-01 |Front Cover 7 | A5
BS-000076-00 |Bushing 43 | J-51 GP-016359-00|Presser Bar Bush(U) | 15 | D-58 | |GP-016553-00 |Lower Thread Guide Bracket | 31 -15
CA-003083-04|Sensor 15 | D-53 | |GP-016359-00|Presser Bar Bush(U) | 17 | D1-36 | |GP-016553-00 |Lower Thread Guide Bracket | 37 | 11-15
CAB-AB005802|Bed A-1 GP-016361-00|Face Plate Gasket 7 A-9 GP-016605-00 |Lower Thread Bracket Guide 31 -16
CAB-AB005803|Bed 7 | A-1 | |GP-016362-01|Front Lid 7 | A-10 | |GP-016605-00 |Lower Thread Bracket Guide | 37 | 11-16
CAB-AB005804 |Bed 7 A-1 GP-016363-00|Bed Bearing Cover 27 G-5 GP-016804-00 |Bracket for Qil Container 33 1-62
CL-000109-01 |Looper Shaft Collar 29 H-2 GP-016364-00 |Bed Bearing Cover Gasket | 27 G-6 GP-016804-00|Bracket for Qil Container 39 | 1-62
CL-000110-01 |Eccentric Wheel Collar | 29 | H-3 | |GP-016365-00 |Lower Thread Guide Bracket | 31 | =10 | |GP—017270-00|Felt 9 | A-61
CL-000111-00 |Thread Take-Up Collar | 31 -9 GP-016365-00 |Lower Thread Guide Bracket 37 | H-10 | |GP-019552-05|Dog Feed Bar 25 F-1
CL-000111-00 |Thread Take-Up Collar | 37 | 11-9 | |GP-016366—00|L/Thead Take-Up Lever Cover 31 =11 GP-019552-06|Dog Feed Bar 25 | F-1
CL-000191-02 |[Eccentric Wheel Collar | 29 | H-43 | |GP-016366-00|L/Thiead Take-Up Lever Cover 37 | 11-11 | [GP-019552-09|Dog Feed Bar 25 F-1
CL-000235-00 |Collar 27 | G-13 GP-016367-00|Needle Bar 13 Cc-9 GP-019604-00 |Main Feed Eccentric Slider| 25 F-2
CL-000235-00 |Upper Shaft Collar 11 B-3 GP-016368-00|Needle Bar Bush(U) 13 | C-10 GP-019604-01 |Main Feed Eccentric Slider| 25 F-2




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-019605-00|Push Button 25 F-3 GP-019885-00|Thread Guide Plate 31 |-23 GP-020204-00 |[Knee Lift Lever Spring 17 | D1-5
GP-019606-00 |[Button Spring 25 F-4 GP-019885-00(Thread Guide Plate 37 | 1-23 | |GP-020206-00|Guide 31 |1-55
GP-019607-02|Slide Block Shaft A 25 F-5 GP-019886-00 |Lower Thread Guide A 31 |1-24 GP-020206-00|Guide 37 | 1-55
GP-019608-00|Slide Block 25 F-6 GP-019886-00 |Lower Thread Guide A | 37 | I1-24 [ |GP—020208-00 |Tension Release Clamp| 31 |1-56
GP-019608-00|Slide Block 29 | H-15 GP-019887-00 |Lower Thread Guide B 31 =25 GP-020208-00 |Tension Release Clamp| 37 | 11-56
GP-019608-01 [Slide Block 25 F-6 GP-019887-00 |Lower Thread Guide B 37 | 1-25 GP-020210-02 |Presser Bar Lifter 15 | D-14
GP-019609-02 |Eccentric Wheel Sleeve A | 25 F-7 GP-019888-00 |Lower Thread Presser Bar | 31 1-26 GP-020210-02 |Presser Bar Lifter 17 | D1-6
GP-019610-01 |Feed Bar Connecting Link | 25 F-8 GP-019888-00 |Lower Thread Presser Bar | 37 | 11-26 | |[GP—020211-00|Take-Up Guide Holder | 33 |I-57
GP-019611-00|Dog Feed Bar Pin 25 F-9 GP-019889-00 |Lower Thread Guide B | 31 |-27 GP-020211-00|Take-Up Guide Holder | 37 | 11-57
GP-019612-01 |Eccentric Wheel 25 | F-10 GP-019889-00 |Lower Thread Guide B | 37 | 11-27 | |[GP-020218-00 |Press Bar Clamp 15 | D-15
GP-019613-01|Main Feed Eccentric | 25 | F-11 GP-019890-00 |Lower Thread Take-Up Plate | 31 1-28 GP-020218-00 |Press Bar Clamp 17 | D1-7
GP-019614-02|Main Feed Eccentric Gear | 25 F-12 GP-019890-00 |Lower Thread Take-Up Plate | 37 | 11-28 GP-020225-01 |[Knee Lifting Lever 17 | D1-4
GP-019615-00|Eccentric Spring 25 | F-13 GP-019891-00 |Lower Thread Guide A | 31 |1-29 GP-020228-00 [Tension Release Clamp Link 33 1-59
GP-019616-00|Spring Screw 25 | F-14 GP-019891-00 |Lower Thread Guide A | 37 | 11-29 [ |GP—020228-00 |Tension Release Clamp Link 39 | 1-59
GP-019804-00|Looper Shaft 29 H-4 GP-019892-00 |Lower Thread Guide Plate | 31 1-30 GP-020362-02 |[Needle Bar Holder 13 | C-13
GP-019805-01 |Looper Feed Shaft Ass'y Bracket | 29 H-5 GP-019892-00 |Lower Thread Guide Plate | 37 | 11-30 | [GP-020365-00 |Presser Foot (Lower)B | 15 | D-21
GP-019808-02|Looper Feed Fork 29 H-7 GP-019893-01 |Lower Thread Take-Up Lever Plate | 31 -31 GP-020365-00 |Presser Foot (Lower)B | 17 | D1-13
GP-019809-00|Looper Lever Shaft 29 H-8 GP-019893-01 |Lower Thread Take-Up Lever Plate | 37 | 11-31 GP-020366-00 |Finger Guard 15 | D-22
GP-019809-01 |Looper Lever Shaft 29 H-8 GP-019894-00|Frame 31 1-32 GP-020366-00 |Finger Guard 17 |D1-14
GP-019810-00|Looper Lever Shaft Screw | 29 H-9 GP-019894-00|Frame 37 | 1-32 GP-020367-00|Presser Foot Spring 15 | D-23
GP-019811-01 |Link Pin 29 | H-10 | |GP-019895-01|Hinge A( L) A-6 GP-020367-00 |Presser Foot Spring 17 | D1-15
GP-019812-00|Link Pin Screw 29 | H-11 GP-019896-01|Hinge A( R) A-7 GP-020370-01 [Screw(5/64"n=64) 25 | F-18
GP-019813-00|Looper Lever 29 | H-12 | |GP-019897-00|Thread Guide Bush 31 |-33 GP-020371-01 |Needle Guard Clamp | 25 | F-19
GP-019815-00 |Looper Feed Shaft Ass'y 29 | H-14 | |GP-019897-00|Thread Guide Bush 37 | 1-33 | |GP-020372-01|Needle Guard 25 | F-20
GP-019817-02|Eccentric Wheel Sleeve B | 29 | H-16 | [GP-019898-00|Inclined Guide Tube 31 1-34 GP-020412-00 |Looper(Left) 29 | H-29
GP-019817-03 |Eccentric Wheel Sleeve B | 29 | H-16 GP-019898-00|Inclined Guide Tube 37 | 1-34 GP-020413-00 |Looper(Middle) 29 | H-30
GP-019818-02|Guide Plate 29 | H-17 | |GP-019899-02|Hinge B 7 A-36 GP-020414-00 |Looper(Right) 29 | H-31
GP-019819-00|Slide Block Shaft B 29 | H-18 | |GP—019974-00 |Upper Thread Take-Up Tension Plate 31 -3 CLP-BF000601 |Looper Holder((Left) | 29 | H-21
GP-019820-01 |Looper Connecting Link| 29 | H-19 | |GP-019974-00 |Upper Thread Take-Up Tension Plate 37 11-3 CLP-BF000701 |Looper Holder(Middle) | 29 | H-22
GP-019823-00 |Lower Thread Take-Up Plate | 31 -7 GP-019976-00 [Thread Take-Up Tension Adjust Screw 31 -4 CLP-BF000801 |Looper Holder(Right) | 29 | H-23
GP-019823-00 |Lower Thread Take-Up Plate | 37 | 11-7 GP-019976-00 |Thread Take-Up Tension Adjust Screw 37 | 11-4 GP-020547-00 [Pulley Support Link Plate 7 | A-12
GP-019824-00 |Thread Take-Up Spacer 31 -8 GP-019977-00 |Thread Take-Up Tension Spring 31 -5 GP-020551-00|Face Plate 7 A-13
GP-019824-00 |Thread Take-Up Spacer 37 11-8 GP-019977-00 [Thread Take-Up Tension Spring 37 11-5 GP-020594-00 |Face Plate Packing 7 A-14
GP-019825-02|Lower Shaft Bushing | 27 G-4 GP-019998-01 [Tension Regulator Bracket | 37 | 11—41 GP-020617-00|In Onlined Guide Tube | 33 1-63
GP-019826-01 |Lower Shaft Screw 27 | G-3 GP-019998-02 |Tension Regulator Bracket | 31 |-41 GP-020617-00|In Onlined Guide Tube | 39 | I1-63
GP-019855-00|Motor Bracket Plate 23 | E1-48 | |GP-019999-00|Sub.Thread Tension Adjusting Shaft| 31 1-42 GP-020625-00|Cover 19 | E-31
GP-019856-03|Clutch-Hand Pulley | 23 | E1-3 | |GP-019999-00 |Sub.Thread Tension Adjusting Shaft| 37 | 11—42 | |GP—020627-00|Looper Cover( R ) 29 | H-24
GP-019860-04 |Lower Shaft 27 | G-2 | |GP-020000-00|Tension Release Shaft Screw | 31 | 1-43 | |GP-020628-01|Looper Cover(L) 29 | H-25
GP-019865-01 |Idler Shaft 19 | E-10 | |GP-020000-00 |Tension Release Shaft Screw | 37 | 11-43 | |[GP-020629-01 |Looper Cover Plate 29 | H-26
GP-019865-01 |Idler Shaft 23 | E1-10 | |GP-020001-00(Tension Release Pin | 37 | 11-44 GP-020629-02 [Looper Cover Plate 29 | H-26
GP-019866-00 |Idler Base 19 | E-12 | |GP-020001-01|Tension Release Pin | 31 |-44 | |GP-020635-00|Upper Thread Guide A | 9 | A-60
GP-019866-00|Idler Base 23 | E1-11 | |GP-020002-00 [Tension Release Shaft | 37 | 11-45 | |GP-020637-00 Cutter 33 | |-64
GP-019869-00 [Thread Take-Up Thread Guide| 31 -1 GP-020002-01 [Tension Release Shaft | 31 |1-45 GP-020637-00 |Cutter 39 | 1-64
GP-019869-00 [Thread Take-Up Thread Guide| 37 | I1-1 GP-020003-01 [Tension Release Crank | 31 |-46 GP-020638-00 |Cutter Guide 33 | I-65
GP-019871-01 [Needle Bar Connecting Rod 13 C-3 GP-020003-01 [Tension Release Crank | 37 | 11-46 GP-020638-00 |Cutter Guide 39 | 11-65
GP—-019872-00 |Needle Bar Guide Slide Block | 13 C-4 GP-020004-01 |Presser Plate Screw 17 | D1-34 | |GP—020641-00 |Looper Thread Guide Bracket | 33 |1-66
GP-019873-00 |Needle Bar Crank Rod Pin Washer | 13 C-5 GP-020005-01 |Presser Plate Screw 17 | D1-35 | |GP-020641-00 |Looper Thread Guide Bracket | 39 | 11-66
GP-019875-00|Needle Bar Holder 13 C-6 GP-020006-01 |Plate Spring Nut 17 | D1-30 | |GP-020644-00 |Looper Thread Guide | 33 1-67
GP-019876-00|Upper Shaft Screw 11 B-2 GP-020007-02|Guide Washer 17 | D1-31 | [GP-020644-00|Looper Thread Guide | 39 | 11-67
GP-019877-00|Needle Bar Holder Guide 13 C-7 GP-020008-03|Inclimed Guide Tube Assy(L) | 17 | D1-32 | |[GP—020706-00 Bed Top Cover Gasket 7 A-16
GP-019878-00 |Upper thread Take-Up | 31 -2 GP-020009-02|Inclimed Guide Tube Assy(U) | 17 | D1-33 | [GP-020710-00|Bed Cushion Rubber 7 A-17
GP-019878-00|Upper thread Take-Up | 37 | 11-2 | |GP-020010-00 |Tension Regulator Shaft| 31 | |-47 | |GP-020711-00|Bearing Spacer 11 | B-4
GP-019879-00 |Bracket 31 -17 GP-020010-00|Tension Regulator Shaft| 37 | 11-47 | [GP-021233-00|Belt Cover(Upper) 556 | L-39
GP-019879-00 |Bracket 37 | 11-17 | |GP—020011-00 |Upper Thread Ten. Regulator | 31 |-48 GP-021235-00|Belt Cover(Lawer) 55 | L-40
GP-019880-01|Thread Guide 31 -18 GP-020011-00 |Upper Thread Ten. Regulator | 37 | 11-48 | [GP—021240-00 Bed Oil Window 7 | A-18
GP-019880-01|Thread Guide 37 | 11-18 | |[GP—020014-00 |Upper Thread Tension Plate 31 |-49 GP-021241-00|Bed Oil Window Cap | 7 | A-19
GP-019881-00Thread Guide Disc 31 -19 GP-020014-00 [Upper Thread Tension Plate 37 | N-49 | |GP-021576-04|Table(for Direct) 51 K-7
GP-019881-00|Thread Guide Disc 37 | 11-19 | [GP—020015-00 Upper Thread Tension Spiing | 31 | |-50 | [GP—021577-03|Table 53 | Ki-1
GP-019883-00(Thread Tension Shaft| 31 |-21 GP-020015-00 |Upper Thread Tension Spring | 37 | 11-50 | [GP-021577-04|Table 53 | K1-1
GP-019883-00|Thread Tension Shaft| 37 | I1-21 | |GP-020019-00|Thread Take-Up Guide | 31 |-54 GP-021658-01 [Front Cover Rubber 13 | C-22
GP-019884-00|Nut 31 |-22 GP-020019-00|Thread Take-Up Guide | 37 | I1-54 GP-022402-00|Cylinder 57 | M-24
GP-019884-00 |Nut 37 | 11-22 | |GP-020204-00 [Knee Lift Lever Spring 15 | D-13 | |[GP-023125-03|Reinforcement Plate(L) | 7 A-42




Index

Parts No. Name of Parts Page|Ref.No.
GP-023126-03|Reinforcement Plate(R) | 7 | A-43
GP-023367-00|Air Cylinder 57 | M-17
GP-023535-00 |Lapper(XH) 55 | L-26
GP-023536-00|Lapper(X) 55 | L-52
GP-023626-00 |Rubber Packing 7 | A-40
GP-023679-02|Upper Shaft Support Plate | 19 | E-38
GP-023679-03 |Upper Shaft Support Plate | 19 | E-38
GP-023679-02|Upper Shaft Support Plate | 23 | E1-27
GP-023679-03 |Upper Shaft Support Plate | 23 | E1-27
GP-023842-01 |Hand Pulley Fixed Plate| 19 | E—41
GP-023842-01 |Hand Pulley Fixed Plate| 23 | E1-30
GP-024508-01 |Needle(TVX5 SAN6 10Nm/22) | 55 | L-13
GP-024570-01 [T-Post Support A 51 K-9
GP-026295-01 |Thread Guide Sub—Bar | 55 | L-21
GP-026489-01 |Presser Foot (Upper) | 15 | D-19
GP-026489-01 |Presser Foot (Upper) | 17 | D1-11
GP-026656-00|0-Ring(@24) 19 | E-45
GP-026656-00|0-Ring(@24) 23 | E1-34
GP-026661-02|Stand 51 K-6
GP-026661-04 |Stand 51 K-6
GP-026866-00 |Felt 13 | C-25
GP-027226-00 |Presser Foot (Lower)A | 15 | D-20
GP-027226-00|Presser Foot (Lower)A | 17 | D1-12
GP-027227-02|Needle Plate—EH 13 | C-30
GP-027228-03|Main Feed Dog—EH 25 | F-16
GP-027305-01 [Upper Thread Guide B 7 A-15
GP-027305-02|Thread Guide 57 |M-22-6
GP-027306-01 |Clamp 57 (M-22-7
GP-027306-01 |[Needle Cooler 7 A-45
GP-028311-00{Timing Pulley Cover Gasket 19 | E-52
GP-028311-00 [Timing Pulley Cover Gasket 23 | E1-41
GP-028936-01 |Bracket 55 | L-55
GP-028984-00 |Presser Bar 15 D-7
GP-028990-00 |Tension Release Shaft Link| 33 |-58
GP-028991-01 |Sensor Plate 35 | I-124
GP-029111-00|Cushion 15 | D-50
GP-029818-00|Looper Thread Guide | 35 | 1-128
GP-029819-02|Needle Guard 25 | F-37
GP-029820-01 |[Needle Bar Holder 13 | C-29
GP-029821-03|Needle Plate 13 | C-28
GP-029822-00|Presser Spring 15 | D-59
GP-029822-00|Presser Spring 17 | D1-39
GP-029823-01 [Main Feed Eccentric Gear | 25 | F-35
GP-029824-05|Main Feed Dog 25 | F-36
GP-029824-08 |Main Feed Dog 25 | F-36
GP-029825-01 [Eccentric Wheel 25 | F-34
GP-029835—-00 |Air Cylinder 57 | M—20
GP-030063-00|Presser Foot(U) 15 |D-60-1
GP-030063-00 |Presser Foot(U) 17 |D1-40-1
GP-030064-00|Presser Foot(L) A 15 |D-60-3
GP-030064-00 |Presser Foot(L) A 17 |D1-40-3
GP-030065-00|Presser Foot(L) B 15 |D-60-4
GP-030065-00 |Presser Foot(L) B 17 |D1-40-4
GP-030066-00|Presser Foot(L) C 15 |D-60-6
GP-030066-00|Presser Foot(L) C 17 |D1-40-6
GP-030067-00 |Finger Guard 15 |D-60-2
GP-030067-00|Finger Guard 17 |D1-40-2
GP-030069-01 |Presser Spring 15 |D-60-8
GP-030069-01 |Presser Spring 17 |D1-40-8
GP-030071-00 |Presser Foot Stud 15 |D-60-10
GP-030071-00 |Presser Foot Stud 17 |D1-40-10

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GP-030072-00 |Presser Foot Pin 15 |D-60-5| |GP-043950—-00|Shaft (15 X 330) 61 | N-77
GP-030072-00 |Presser Foot Pin 17 |D1-40-5| |GP-043951-00|0il Seal 59 | N-15
GP-030092-01 |Presser Adjust Screw | 15 | D-56 | [GP—043951-00|0il-Seal 63 | 0O-20
GP-030092-01 |Presser Adjust Screw | 17 | D1-38 | [GP—043952-01 |Lifting Hook 59 | N-30
GP-030166-00 |Idler 19 | E-25 | |GP-043952-01|Lifting Hook 63 | 0-32
GP-030166-00 |Idler 23 | E1-21 | |GP-043953-00|Chain Ass'y 59 | N-38
GP-031421-00|Air Cylinder 57 | M-18 | [GP—043953-00 |Lifting Hook 63 | 0O-35
GP-031634-00|Feed Dog (small) 25 | F-17 | |GP-043987-02|Mark 61 | N-80
GP-031638-01 [Screw 13 | C-26 | |GP-044348-00|Presser Bar 15 D-7
GP-031728-00|Needle Plate Guide 7 A-49 GP-044349-00 |Presser Bar 17 | D11
GP-032155-00 |Lower Thread Take-up Plate | 35 | 1-127 | |GP-045486-01 |Mark (SRP) 65 | 0-105
GP-032155-00 |Lower Thread Take-up Plate | 41 |[11-127 | [GP—045592-00|Bearing Bracket 61 | N-82
GP-032156-00 |Link Cam 13 | C-27 | |GP-045592-00|Bearing Gasket 63 0-4
GP-032856-00|Sensor Bracket 19 | E-58 GP-045593-00|Engine Rod 61 N-85
GP-032896-00 [Rubber Cap 19 | E-56 | |GP-045594-00|0il Urethane 61 | N-96
GP-032896-00 |Rubber Cap 23 | E1-50 | |GP-045594-00|0il Urethane 63 | O-53
GP-033489-02|Model Mark 7 A-53 | |GP-045601-00|P.S.W-H 63 | O-41
GP-033490-02|Model Mark 7 A-54 | |GP-045602-00|P.S.W-N 63 | 0-48
GP-033490-03 [Model Mark 7 A-54 | |GP-045603-00|Engine Rod 65 | O-57
GP-033919-00 [Looper Cover(L) 29 | H-45 GP-045604-00|Cover 65 | O-74
GP-033920-00 |Looper Cover(R) 29 | H-44 GP-045606-00|Cover 65 | O-79
GP-033922-01 [Hand Pulley 19 | E-54 | |GP-045607-00 |Lifting Guide 65 | 0-81
GP-033929-01 [Model Mark 9 A-59 | |GP-045608-00 |Driving Box 65 | 0-83
GP-033929-02|Model Mark 9 A-59 | |GP-045609-00|Presser Guide 65 | 0-87
GP-034115-00 [Needle(TVX64NY #11PSU)| 55 | L—54 | |GP—046846—00 |Cylinder Bracket (Racing Puller) 15 | D-61
GP-035495-00 [Air Cylinder 57 | M=19 | |GP-048624-00|Panel 43 J-2
GP-036830-02 |Clutch—Hand Pulley 23 | E1-51 | |GP-048625-00 |Bracket 43 J-3
GP-036831-01 [Table 53 | K1-3 | |[GP-048626-00Joint 43 | J-11
GP-036831-02(Table 53 | K1-8 | |GP-048628-00|Belt Puller Panel 43 | J-19
GP-036834-01 [Model Mark 7 A-58 | |GP-048629-00 |Belt Cover 43 | J-21
GP-036834-02|Model Mark 7 A-58 GP-048637-00|Support 43 | J-32
GP-039375-00|Screw(9/64”n=40) 7 A-35 | |GP-048638-00|Guide 43 | J-33
GP-043932-00 [Pulley Lever 59 N-4 GP-048639-00 |Support 43 | J-48
GP-043932-00|Pulley Lever 63 | O-6 GP-048640-00|Cylinder Valve 43 | J-56
GP-043933-00(Shaft Lever 59 N-9 GP-048641-00|Cylinder Bracket 45 | J-57
GP-043933-00 (Shaft Lever 63 | O-12 | [GP-048642-00|Panel 45 | J-62
GP-043934-00 |Panel 59 | N-11 GP-048643-00|Belt Cover 45 | J-70
GP-043934-00 |Panel 63 | O-14 | [GP-048644-00|Cover 45 | J-75
GP-043935-00|Column 59 | N-12 | |GP-048645-00|Wheel 45 | J-89
GP-043935-00|Column 63 | O-17 | |GP-048645-00|Wheel 45 | J-93
GP-043936-00|Column (P.S.W 235A) | 59 | N-16 | [GP-048646-00|Rod 45 | J-102
GP-043936-00|Column(P.S.W-235A) | 63 | O-21 GP-048646-00|Rod 45 | J-112
GP-043937-00(Speed Lever 59 | N-20 | |GP-048647-00|Rod 45 | J-104
GP-043937-00 |Speed Lever 63 | O-25 | |GP-048647-00|Rod 47 | J-115
GP-043938-00 |Lifting Lever 63 | 0-29 | |GP-048648-00|Panel 47 | J-121
GP-043938-00 |Presser Bar 59 | N-22 | |GP-048649-00|Lever 47 | J-123
GP-043939-00 |Lifting Break 63 | O-33 | |GP-048650-00|Support 47 | J-127
GP-043939-00 |Presser Bar 59 | N-31 GP-048651-00 |Bracket 47 | J-136
GP-043940-00 |Shaft 63 | O-39 | |GP-048651-00|Bracket 47 | J-145
GP-043940-00(Shaft (15 X 100mm) 59 | N-39 | [GP-048652-00|Rod 47 | J-137
GP-043941-00(P.S.W-A 59 | N-41 GP-048652-00|Rod 47 | J-142
GP-043942-00 |Presser Spring 59 | N-42 | |GP-048653-00|Cover 47 | J-151
GP-043943-00(P.S.W-H 59 | N-46 | |GP-048654-00 |Mission 47 | J-153
GP-043944-00 |Link Shaft 59 | N-51 GP-048655-00|Panel 47 | J-157
GP-043944-00 |Link Shaft 63 | O-43 | |GP-048656-00|Lever 47 | J-158
GP-043945-00(P.S.W —| 59 | N-62 | [GP-048657-00|Cover 49 | J-173
GP-043945-00(P.S.W-I 63 | O-55 | [GP-048671-00|Cylinder 43 | J-55
GP-043946-00 |Polyurethane 61 | N-65 | |GP-048672-00|Support 49 | J-174
GP-043947-00 |Lower Roller Guide 61 | N-67 | [GR-000016-00|Shield 65 | O-70
GP-043948-00 [Knife Blade 61 | N-68 | |GR-000017-00|Gear 65 | O-72
GP-043949-00 [Lower Roller 61 N-70 GR-000028-00|Gear 43 | J-24
GP-043950-00 |Puller Shaft 63 | O-11 GR-000029-00|Gear 43 | J-39




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
GR-000029-00|Gear 45 | J-68 PWS-CA000900|Spring Washer 45 | J-74 SC-001514-00|Screw 47 | J-141
GR-000030-00|Gear 47 | J-168 | |PWS—-CA000900|Spring Washer 47 | J-120 | |[SC-001514-00|Set Screw (M6x10) 59 N-2
GR-000031-00|Gear 49 | J-171 | |[R1-000020-00 |O-Ring(@7) 19 | E-49 | |SC-001515-00 |Hex Socket Head Cap Screw (M6+15)] 63 | O-23
PBR-AA003700|Bearing 43 J-38 R1-000020-00 |O-Ring(@7) 23 | E1-38 | |SC-001515-00|Set Screw (M6x15) 59 | N-18
PBR-AA003700|Bearing 43 J-40 R1-000084-00 |O-Ring(@5) 25 F-23 SC-001516-00|Set Screw (M6+8) 59 | N-40
PBR-AA003700|Bearing 43 J-42 R1-000084-00 |[O-Ring(@5) 29 | H-37 SC-001517-00 [Hex Set Screw(M6+40) | 63 | O-16
PBR-AA003700|Bearing 43 J-44 RI-000020-00 |O-Ring 7 A-21 SC-001517-00|Set Screw (M6+40) 61 N-78
PBR-AA003700|Bearing 45 J-67 RI-000020-00 |O-Ring 25 F-26 SC-001518-00|Cap Screw (M6x25) 59 N-6
PBR-AA003700|Bearing 45 J-69 RI-000020-00 |O-Ring(@7) 11 B-9 SC-001519-00|Cap Screw (M6*20) 59 | N-10
PL-000010-00 |Crank Pulley 61 | N-81 RI-000095-00 |Snap Ring 43 | J-26 | |SC-001519-00|Cap Screw (M6%20) | 59 | N-21
PL-000010-00 |Crank Pulley 63 0-2 RI-000095-00 |Snap Ring 43 J-37 SC-001519-00|Cap Screw (M6x25) 61 N-79
PL-000041-00 |Pulley 45 | J-90 RI-000095-00 |Snap Ring 43 | J-41 SC-001519-00 |Hex Socket Head Cap Screw (M6+20)] 63 | O-13
PL-000042-00 |Pulley 47 | J-140 RI-000095-00 |Snap Ring 43 J-46 SC-001519-00 |Hex Socket Head Cap Screw (M6+20)] 63 | O-15
PL-000043-00 |Pulley 45 | J-94 RI-000095-00 |Snap Ring 45 | J-60 SC—001519-00 |Hex Socket Head Cap Screw (M6:20)| 63 | O—-26
PN-000057-00 |Pin 33 =72 RI-000095-00 |Snap Ring 45 J-64 SC—-001519-00 [Hex Socket Head Cap Screw(M6#25) | 65 | O—88
PN-000057-00 |Pin 39 | 1-72 RI-000147-00 |Snap Ring 63 | O-46 SC-001519-00 |Screw 43 J-8
PN-000325-00 |Presser Foot Pin 15 | D-24 | | RI-000147-00 |Snap Ring (10 ) 59 | N-52 | [SC-001520-00|Cap Screw (M4*25) | 59 | N-8
PN-000325-00|Presser Foot Pin 17 | D1-16 | | RI-000162-00 |E — Ring 61 N-90 | |SC-001520-00|Cap Screw (M4*25) 59 | N-57
PN-000696-00 |Pin 65 | 0-103 RI-000162-00 |E-Ring 65 | 0-62 SC-001520-00|Cap Screw (M4x25) 59 | N-60
PN-000697-00 |Pin 59 | N-49 RI-000163-00 |E - Ring 61 N-93 SC—-001520-00 |Hex Socket Head Cap Screw(M4#25) | 63 0-7
PN-000757-00|Spool Pin 65 | 0-77 RI-000163-00 |E-Ring 65 | 0O-65 | |[SC—-001520-00 |Hex Socket Head Cap Screw(M4s25) | 65 | O—94
PN-000758-00|Spool Pin 65 | 0-85 RI-000164-00 |E — Ring 61 | N-100 | [SC-001521-00|Cap Screw (M6+30) 59 | N-17
PN-000799-00 |Pin 45 J-66 RL-000004-00 [Polyurethane 65 | O-71 SC-001521-00|Cap Screw (M6*30) 61 N-71
PN-000800-00 |Pin 45 | J-99 RL-000008-00 (Roller 43 | J-43 SC—-001521-00 |Hex Socket Head Cap Screw (MB+30) 63 | 0-22
PN-000800-00|Pin 45 | J-109 | [SC-000039-00 |Pan Head Screw(M3*5)| 63 0-5 SC-001522-00|Cap Screw (M5x8) 59 | N-32
PN-000801-00|Pin 45 | J-106 | |SC-000039-00 |Screw(M3x5) 61 N-83 SC—-001522-00 |Hex Socket Head Cap Screw | 63 | O-34
PN-000801-00 [Pin 47 | J-117 | |SC-000047-00|Screw(M5xL45) 15 | D-46 | |SC-001523-00|Cap Screw (M8*25) | 59 | N-47
PSC-AC001300|Screw 47 | J-154 | [SC-000084-00|Screw 57 [M—-22-3| |SC-001523-00|Cap Screw(M8*25) 61 | N-74
PSC-AC001300|Screw 47 | J-160 | [SC-000084-00|Screw(11/64”n=40) 7 A-46 | |SC—001523-00 |Hex Socket Head Cap Screw (M8+15) | 63 | O—49
PSC-AC001900|Screw 43 J-4 SC-000141-00|Screw 33 =70 SC—-001523-00 |Hex Socket Head Cap Screw(M8#25) | 65 | O—102
PSC-AC002300 |Screw 45 | J-73 SC-000141-00|Screw 39 | 1-70 | |SC-001524-00|Cap Screw (M6+45) | 59 | N-53
PSC-AC003900|Screw 43 J-49 SC-000158-00 |Her Socket Head Cap Screw(M4+25) 63 0-9 SC-001524-00|Cap Screw (M6x60) 61 N-76
PSC-AC004400|Screw 55 L-62 SC-000158-00|Screw 43 | J-30 SC-001524-00 [Hex Socket Head Cap Screw | 63 | O—-42
PSC-AC004500|Screw 55 | L-61 SC-000168-00|Screw 55 | L-18 SC-001524-00 |Hex Socket Head Cap Srew(M6+60) 65 | 0-99
PSC-AC004900|Screw 55 | L-23 SC-000173-00 |Screw(M5xL4) 27 | G-11 SC-001526-00 |Column Screw 59 | N-14
PSC-AC005500|Screw 47 | J-119 | |SC-000173-00|Screw(M5xL4) 29 | H-33 SC-001526-00 |Column Screw(P1%10%400) 63 | O-19
PSC-BA000300 |Screw 43 J-20 SC-000198-00|Screw(M3) 35 | I-125 SC-001527-00 |Pan Head Screw(M6+20) 63 | 0-27
PSC-BA000300|Screw 45 | J-65 SC-000532-00|0il Cover Screw 7 A-22 SC-001527-00|Screw—6mm 59 | N-23
PSC-BA000300 |Screw 45 J-71 SC-000532-00|Qil Screw 19 E-48 SC-001528-01 |[Pan Head Screw 63 | O-31
PSC-CB000300 |Screw 43 | J-10 | |SC-000532-00|0il Screw 23 | E1-37 | [SC-001528-01 |Screw (M5)-20mm 59 | N-27
PSC-CB000300 |Screw 43 | J-12 SC-000568-00 |Screw(11/64"n=40) 13 | C-20 | [SC-001529-00|Pan Head Screw 63 | 0-38
PSC-CB000300|Screw 43 | J-47 SC-000612-00 |Presser Bar Lever Stud | 15 | D-16 | |[SC-001529-00|Screw 59 | N-34
PSC-CB000300|Screw 45 | J-76 SC-000612-00 |Presser Bar Lever Stud | 17 | D1-8 | |SC-001530-00|Presser Screw 59 | N-43
PSC-CB000500 |Screw 43 J-54 SC-000613-00 |Presser Bar Link Stud| 39 | [1-60 SC-001531-00|Screw-64/9-40 61 N-66
PSC-CB000600|Screw 43 | J-52 SC-000613-01 |Presser Bar Link Stud| 33 |1-60 SC-001532-00|Screw—64/9-40 61 N-69
PSC-CB000600|Screw 45 | J-105 | |SC-000614-00 |Knee Lift Lever Stud 15 | D-17 SC-001533-00 |Screw 43 J-1
PSC-CB000600|Screw 47 | J-113 | |SC-000614-00|Knee Lift Lever Stud 17 | D1-9 SC-001533-00|Screw 65 | O-100
PSC-CB000600|Screw 49 | J-172 | |SC-000615-00 |Tension Release Link Stud | 33 I-61 SC-001533-00|Screw—16/5-24 61 | N-72
PSN-AA000500|Nut 55 L-65 SC-000615-00 [Tension Release Link Stud | 39 | 11-61 SC-001689-00 |Hex Socket Button Head Cap Screw| 65 | O—67
PSN-AA000700|Nut 43 | J-31 SC—-000619-00 [Presser Spring Screw | 15 | D-25 [ |SC-001690-00|Pan Head Screw(M4x10) | 65 | O-73
PSN-AA000700|Nut 47 | J-161 | |SC-000619-00 |Presser Spring Screw| 17 | D1-17 | |[SC-001691-00 |Screw 65 | O-76
PSN-AA000700|Nut 55 | L-60 SC-000619-00|Screw 15 |D-60-9| |SC-001692-00|Pan Head Screw(M3+5)| 65 | 0-80
PSN-AA001500|Nut 55 L-24 SC-000619-00|Screw 17 |D1-40-9| |SC-001693-00|Presser Spring Screw| 65 | O-86
PSN-AA001500|Nut 55 | L-64 SC-000711-01 [Screw(M6) 19 | E-13 | [SC-001809-00|Screw 47 | J-156
PSN-AA002900|Nut 43 | J-29 SC-000743-03|Screw(9/64"n=40) 7 | A-50 | |SC-001815-00|Screw 43 | J-28
PWS-AA000800|Washer 55 L-66 SC-000755-00 [Screw(M5XL35) 15 | D-52 SC-001816-00 |Screw 45 | J-58
PWS-AA001500|{Washer 47 | J-159 | |SC-001094-00 |Screw(M6xL5) 19 E-55 SC-001817-00|Screw 47 | J-152
PWS-AA002600|Washer 55 L-63 SC—-001246-00 |Screw(3/16"n=28) 25 F-28 SC-001818-00|Screw 47 | J-167
PWS-CA000800|Spring Washer 47 | J-155 | |SC-001508-00|Stud Screw 65 | 0-108 | |SC-0104-5607 |Screw(11/64”n=40) 29 | H-39
PWS—-CA000800|Spring Washer 47 | J-162 | |SC-001514-00|Hex Set Screw 63 | 0-40 | |SC-0105-7500|Screw(M4xL4) 33 | I-100
PWS-CA000800|Spring Washer 47 | J-164 | |SC-001514-00 |Hex Set Screw(M6+10) | 63 0O-1 SC-0105-7500|Screw(M4x1.4) 39 [11-100
PWS—-CA000800|Spring Washer 47 | J-165 | |SC-001514-00|Screw 43 | J-283 SC-0129-7400 |Screw(1/4”n=40) 19 | E-42




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
SC-0129-7400|Screw(1/4”n=40) 23 | E1-31 | |SC-0525-5300|Screw(11/64"n=40) | 39 |11-109 | |SN-000265-00 [Nut (M4)-4mm 59 | N-54
SC-0130-1230|Screw(1/8”n=44) 33 |-82 SC-0528-1230|Screw(9/64”n=40) 7 A-32 SN-000266-00 |Hexagon Nut 65 | 0-82
SC-0130-1230[Screw(1/8”n=44) 39 | 11-82 | |SC-0528-1230|Screw(9/64”n=40) 13 | c-16 | |SN-000266-00|Hexagon Nut 65 | 0-93
SC-0140-5607 [Screw 19 | E-27 | |SC-0528-1230|Screw(9/64”n=40) 19 | E-51 | |SN-000266-00|Nut (M5) 59 | N-58
SC-0140-5607 |Screw 23 | E1-23 | [SC-0528-1230 |Screw 9 | A-63 | |SN-000290-00 |Nut 65 | O-78
SC-0145-3800|Screw(9/64”n=40) 27 | G-12 | |SC-0529-1230|Hinge B Screw 7 | A-39 | |SN-000291-00|Speed Nut 65 | 0-97
SC-0155-7400|Screw(9/64”n=40) 33 | 1-103 | [SC-0529-1230 |Screw(1/8”n=44) 33 | 1-83 | |SN-000308-00|Nut 43 | J-15
SC-0155-7400|Screw(9/64"n=40) 39 |11-103| [SC-0529-1230|Screw(1/8”n=44) 33 | |-84 SN-000308-00 [Nut 43 | J-17
SC-0157-1230|Hinge A Screw(9/64"n=40)] 7 | A-29 | |SC-0529-1230|Screw(1/8”n=44) 39 | 11-83 | |SN-000309-00|Nut 47 | J-118
SC-0157-1230|Screw(9/64”n=40) 25 | F-29 | |SC-0529-1230|Screw(1/8”n=44) 39 | 11-84 | |SN-0100-3400|Nut 17 | D1-41
SC-0158-3710|Screw(9/64”n=40) 29 | H-41 | [SC-0529-1230|Screw(9/64" n=40) | 55 | L-43 | |SN-0101-1600 |Nut 7 | A-48
SC-0160-5607 |Screw(9/64”n=40) 29 | H-13 | |5C-0529-1230 |Screw(9/64” n=40) 33 | |-76 | |SN-0101-1600|Valve Bracket 57 |[M-22-1
SC-0160-5607 |Screw(9/64”n=40) 33 | 1-93 | [5c-0529-1230|Screw(9/64”n=40) 33 | 1-80 | |SN-0115-7400|Nut(3/16"n=32) 15 | D-28
SC-0160-5607 |Screw(9/64”n=40) 39 | 11-93 | [5c—0520-1230|Screw(9/64”n=40) 33 | 181 | [SN-0115-7400|Nut(3/16"n=32) 17 | D1-18
SC—-0179-3710 |Looper Shaft Collar Screw(11/64"n=40) 29 | H-32 SC-0529-1230 [Screw(9/64”n=40) 33 1-98 SP-000059-00 |Presser Spring 65 | O-75
SC-0179-3710|Screw(11/64"n=40) 15 | D=29 | |s0c-0529-1230|Screw(9/64”n=40) 33 | =101 SP-000060-00 |Presser Spring 65 | 0O-84
SC-0179-3710|Screw(11/64"n=40) | 29 | H-36 | [g0_0529-1230|Screw(9/64"n=40) 33 | 1-105 | |SP=000097-00|Spring 43 | J-34
SC-0179-3710|Screw(11/64"n=40) | 29 | H-38 | S0 0529-1230|Screw(9/64" n=40) 33 | =107 | [SP~000100-00Spring 47 | J-129
SC-0183-2700|Screw(15/64" n=28) | 55 | L-35 ” SR-000006-00|Snap Ring 45 | J-84
SC-0197-7600 |Screw 23 | E1-49 22_3223_1222 zz:xg;zi,,;:ig; 22 :1_;3 SR-000006-00 |Snap Ring 45 | J-86
SC-0197-7600|Screw(M6xL10) 19 | E-28 | [0 05291230 Screw(0/64" n=40) 39 | 11-g1 | [SR=000006-00Snap Ring 45 | J-87
SC-0197-7600|Screw(M6XL10) 23 | E1-24 | IS 000 1230 Sorow(0/64" n=a0) 30 | 1_os | [SR=000007-00 Snap Ring 45 | J-78
SC-0215-1230 Serew(9/64"n=40, L=13) | 7 | A=44 | [ om0 0™ on ol /64 ned0) 39 [H_101 | |SR=000007-00|Snap Ring 45 | J-80
SC-0307-1230|Screw(3/16”n=32) 7| A=30 | [c 05291230 |Screw(9/64 n=40) 30 |1_105 | |5T~000088-00 Break Shat1 61 | N-88
SC-0312-5050 Screw(1/8:n=44) 33 | 1786 | [ 0529-1230|Screw(0/64 n=20) 39 112107 | [S7-000089-00 [Break Shaft 2 61 | N-91
scon ettt | 0| o0 e o s [ | o |S00rWomn ot {00
SC-0312-5050|Screw(1/8”n=44) 33 | 1-89 5C-0636-7500|Screw(3/32"n=56) 89 | 0277} ST-000092-00 |Link Shaft 65 | 0-69
SC-0312-5050 |Screw(1/8”n=44) 33 | 1-90 22_2222_2222 zzzx (/64" m=a0) 2: E_i; ST-000291-00|Slip shaft & 43 | J-13
SC-0312-5050 [Screw(1/8”n=44 33 | 1-91 ST-000292-00|Slip shaft & 43 | J-14
SC-0312-5050 Sorewz1/8”n:44§ 39 | n-ge | [oC 0543-2802Screw 21 | E760 {17 000293-00 Shth 43 | J-25
SC-0312-5050|Screw(1/8” n=44) 39 | 11_g7 | |2C-0548-2002|Sorew(11/647n=40) | 7 | AZ81 | for05 0005 00 [shart 43 | J-45
SC-0312-5050|Screw(1/8"n=44) 39 | ngs | [2C-0548-7400/Screw(3/16"n=28) | 15 | D=32 | for 500206 g0|shaft 43 | J-50
SC-0312-5050|Screw(1 /8" n=44) 39 | gy | [SC-0548-7400/Screw(3/16"n=28) | 17 |D1=21] o 600597 g0|shaft 45 | J-59
SC-0312-5050Screw(1/8"n=44) 39 | 11-go | [3C-0549-2302|Screw(1/8"n=44, L=4) | 33 | I-78 | ['gr 050298 00 |Shaft 45 | J-77
SC-0312-5050 [Screw(1/8”n=44) 39 | 11-g7 | [SC-0549-2302|Screw(1/8"n=44, L=4) | 39 | =78 | [ 7760509 00 [shaft 45 | J-79
SC-0317-2700|Screw(15/64"n=28) | 11 | B-7 | |SC-A121-4122/Screw(3/32"n=56) | 33 | =78 | ['51_00300-00 |Shatt 45 | J-85
SC-0317-2700|Screw(15/64"n=28) | 15 | D31 | |SCTA121-4122|Screw(3/32"n=56) | 33 | 1-85 | [57_00301-00 |Pin 47 | J-125
SC-0317-2700|Screw(15/64"n=28) | 17 | D1-20 | |SCA121-4122|Screw(3/32"n=56) | 39 | N-78 | [g7_00302-00|Shaft 47 | J-147
SC-0317-2700|Screw(15/64"n=28) | 19 | E-20 | |SC-A121-4122|Screw(3/32"n=56) | 39 | 11-85 | |gTAM-600-004|Motor(550W) 19 | E-32
SC-0317-2700|Screw(15/64"n=28) | 19 | E-22 | [SC-A131-4522 Screwz1 /8”n=44; 33 | 792 | lyws-000023-00|Washer 7 | A-47
SC-0317-2700|Screw(15/64"n=28) | 23 | E1-16 | |[SC-A131-4522|Screw(1/8"n=44 39 | =92 | lyws-000023-00|Washer 57 |M-22-4
SC-0317-2700|Screw(15/64"n=28) | 23 | E1-18 | |SC-A156-4118|Screw(9/64"n=40) | 23 | E1-36 | |\y5-000052-00|Washer 35 | I-134
SC-0317-2700|Screw(15/647n=28) | 25 | F-21 | |SC-A156-4118|Screw(9/64"n=40) | 33 | 1-94 | y5-000185-00|Washer($8) 55 | L-38
SC-0317-2700|Screw(15/64"n=28) | 25 | F-25 | |SC-A156-4118|Screw(9/64"n=40) | 33 | I-104 | lys-000187-00|Washer 29 | H-20
SC-0317-2700|Screw(15/64"n=28) | 27 | G-14 | [SC-A156-4118|Screw(9/64"n=40) 39 | 1-94 | |ws-000524-00|Bearing Washer(M6) | 63 | 0-10
SC-0317-2700|Screw(15/64"n=28) | 29 | H-40 | [SC-A174-4122|Screw(11/64"n=40) | 19 | E-40 | |WS-000524-00|Washer (for JMT 6R) 5mm | 59 | N-7
SC-0317-2700|Screw(15/64”n=28) | 33 | 1-96 | [SC-A174-4122|Screw(11/64"n=40) | 23 | E1-29 | |WS-000525-00|Wave Washer 63 | 0-28
SC-0317-2700|Screw(15/64”n=28) | 33 | I-106 | [SC-A308-4517|Screw(1/4"n=40) 25 | F=27 | |wS-000525-00|Wave Washer (WW08) | 59 | N-24
SC-0317-2700|Screw(15/64"n=28) | 39 | 11-96 | [SC-A308-4517|Screw(1/4"n=40) 33 | =99 | |[WS-000526-00|Plan Washer 63 | 0-30
SC-0317-2700|Screw(15/64”n=28) | 39 |11-106 | [SC-A308-4517|Screw(1/4”n=40) 39 | 1-99 | |ws-000526-00|Plan Washer (M6) 63 | 0-47
SC-0335-3800[Screw(3/16”n=32) 29 | H-34 | |SC-A308-4517|Screw(1/4"n=40, L=6) | 13 | C-14 | [WS-000526-00|Washer (M6)-6mm 0.8t 59 | N-25
SC-0335-3800|Screw(3/16”"n=32) 33 -97 SC-A320-4222|Screw 15 |D-60-7| |WS-000527-00|Spring Washer 63 | 0-37
SC-0335-3800 |Screw(3/16”n=32) 39 | 11-97 | |SC-A320-4222|Screw 17 |D1-40-7| |WS-000527-00|Spring Washer (M5) | 59 | N-29
SC-0498-3710|Screw(11/64”n=40) | 7 | A-34 | |SC-A320-4222|Screw(1/8”n=40) 15 | D-33 | |WS-000528-00|Washer (M6)-6mm 0.8t| 59 | N-44
SC-0502-2302 [Screw(9/64”n=40) 13 | C-17 | |SC-A320-4222|Screw(1/8”n=40) 17 | D1-22 | |WS-000529-00|Plan Washer 63 | 0-50
SC-0502-2302 |Screw(9/64”n=40) 33 | 1-74 | |SC-A550-4517|Screw(1/4"n=40, L=4.5) | 13 | C-15 | |WS-000529-00|Washer (M8) 59 | N-48
SC-0502-2302 |Screw(9/64”n=40) 39 | 11-74 | |SFAM-550-001|Motor(550W) 19 | E-32 | |WS-000530-00|Washer (M4)-4mm | 59 | N-55
SC-0512-1230(Screw(11/64”n=40) | 33 | 1-75 | |SN-000010-00|Nut(M5) 57 | M-5 ||WS-000531-00Washer 65 | 0-96
SC-0512-1230|Screw(11/647n=40) | 39 | 11-75 | |SN-000026-00 |Nut 55 | L—20 | |WS-000531-00|Washer (M4)-4 59 | N-61
SC-0513-5050|Screw(1/8”n=40) 13 | C-21 SN-000264-00 |[Hexagon Nut 63 | 0-36 | |[WS-000532-00|Plan Washer 65 | 0O-101
SC-0525-5300|Screw(11/64”n=40) 19 | E-18 SN-000264-00|Nut (M5)-5mm 59 | N-28 | |WS-000532-00|Washer 43 J-7




Index

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

Parts No. Name of Parts Page|Ref.No.
WS-000532-00|Washer 45 | J-96
WS-000532-00|Washer 63 | O-54
WS-000532-00|Washer (M8) 61 | N-73
WS-000532-00(Washer (M8) 61 | N-97
WS-000533-00|Plan Washer 65 | 0-89
WS-000533-00|Plan Washer 65 | 0-98
WS-000533-00|Washer 43 J-5
WS-000533-00|Washer 43 J-9
WS-000533-00Washer (M6) 61 | N-75
WS-000566-00Washer (WW25) 61 | N-95
WS-000566—-00{Wave Washer 63 | O-52
WS-000567-00|Plan Washer 65 | O-66
WS-000568-00|Washer 65 | 0-92
WS-000617-00|Washer 43 | J-16
WS-000618-00(Wspring Washer 43 | J-18
WS-000619-00{Washer 47 | J-122

- CD Manual 55 | L-58
- Nail 55 | L-44
- Fuse 55 | L-29




Index

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.

Parts No.

Name of Parts

Page

Ref.No.




